PO Box 1030
Wahpeton, ND 58074
PH (701) 642-2621
Fax (701) 642-3372

Printed In USA (74171) J&M 100 4/02




Orientation

Any reference to left (L) or right (R) sides or compo-
nents is to be understood as being viewed from be-
hind the implement and looking forward.

Serial Number Break

Every implement has a serial number located on the
frame. These serial numbers are consecutively as-
signed to the implements as they are manufactured.
To aid in part ordering, we reference to the serial num-
ber at the point the change occurred to provide an ac-
curate means of determining the proper parts. See con-
tents graphic, page 3, for location.

Modifications

It is the policy of WIL-RICH Operations to improve
its products whenever possible and practical to do so.
We reserve the right to make changes, improvements,
and modifications at any time without incurring the
obligation to make such changes, improvements and
modifications on any equipment sold previously.

O - O
 WIL-RICH TTal

“This machine mey be covered by one or more of the ®

%Ll E%,g‘ﬁ%% 3,782,481 4,451,062 V\él‘petm, ND 58074

4,296,656 4,054,177 4,068,723 4,121,652

-PAT. CANL - 1974 1976 1982 1985 I\/b(blnL’SA
-OTHER PATENTS PENDING
WIL-RICH, .

Contents
General Information .....ccoee e oo, 2
11 Main Frame ..o 3
13" Main Frame (4412504) c..coeeveeiiiie e 4
13 Main Frame (441249-) ...ooocviveciiecce e 5
16’ Main Frame (441250+) «..oovvevieiiviviiieeeiie e e, 6
16’ Main Frame (441249} ......ocvomiiiiieeceeeee e, 7
11 Floating HItCh .o 8
13’ & 16’ Floating Hitch (441250+) ....cccocvoviieeerieeee. 9
13’ & 16’ Floating Hitch (441249-) ... 10
2' Rigid Wing Extension (441250+) ...c.cccooeeeieennnn, 12
2' Rigid Wing Extension (441249-) .......................... 13
7' WiING (441250+) .veiviiiiicieeeee e 14
7"WING (441249-) ooiiiiiiieeceeeeee e 15
947 Wing (4412504) ceovieecieieeeeeecee e 16
94" WiNg (441249-) i 17
118" Wing (4412504) .ooeovriceeeeer e 18
11°8" Wing (441249-) oo, 19
3 Outer Wing (441250+4) ...oeoiiiiiiiceiereeic e, 20
3" Outer Wing (441249-) ..o, 21
5" Outer Wing (4412504 ...oviviiieeiiieeiee e 22
5 Quter Wing (441249-) ......cc.ooovieiiiicieceeeeeeeenn. 23

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

Wing Lift LINKASSY .ovicciiieeeiice e 24
Saddle StUD ..o 25
8" Guage Wheel - Wing (4412504) .........cccceeeunnn... 26
8" Gauge Wheel - Wing (441249-) .........ccooeceeneeeen... 27
9.3" Gauge Wheel - MF (441250+) .......ccoovoveerernn.. 28
9.3" Gauge Wheel - MF (441249-) ....oovevmevveveeenn. 29
T1WING RS oo 30
13 & 16" WING RSt ..o, 31
WING LIFT HYDRAULICS

TV MF = 7" WING e 33
13 MF & 16" MF - 7" Wing (4412504) .....cccooveemenne... 34
13'MF & 16" MF - 7" Wing (441249-) .......ccoveunne... 35
T MF = 94" WING oottt eeeeee e 36
13’ MF - 94" & 11’ 8" Wings (4412504) ....coovveun..... 37
16" MF - 11'8" Wing (4412504) ..cccooviieeeceeees e 38
13 & 16" MF-9'4" & 11°8” Wings (441243} .............. 39
11'MF - 9'4” W/E" Outer Wing ...ovooeeieecvece e 40
13’ MF-9'4" w/3’ & 5" Outer Wing(441250+) ............. 41
13" MF-11'8" w/3’ or 5’ Outer Wing(441250+)............ 42
13'MF - 9’4" or 11'8” Wings w/3’ or 5' Quter Wings
(AA1249) ..o 43
16’ MF - 118" Wing w/3 "or 5’ Outer Wings

(A412504) ceeireirieteeeeeeeet e 44
16" MF - 11'8” Wing w/3 'or 5’ Outer Wings

(A41249) .ooiiiiie et 45
Tee BIOCK ....ccve it 46
DEPTH CONTROL HYDRAULICS

TUMF - 7" & 94" WiNg oo 47
13 MF - 7' & 94" Wings (4412504) .c.oooovvveeeanennn. 48
13'MF - 7' & 9'4” Wings (441249-) ....cooovvrvrenn. 49
13" & 16’ MF - 118" Wing (441250+) «..voovveereen., 50
13 & 16" MF - 11'8" Wing (441249-) ...coovvvvireenne. 51
CYLINDERS

4x8 Top Bypass (Series PX & PB) ......ocoovevviverenen. 52
4x9.3 Top Bypass (Series PE & PY) .ocoevvivveveenn, 53
3-1/2x24 Standard (Series O & RF) ...cccvecveeveevenn. 54
4x30 Standard (Series KA & RD)......ccoooveveervrennn.. 55
C-Shank AsSSembly ....cc.oooevvieviei e 56
Hi-Torque Shank Assembly ........ et 57
Twin Spring Shank Assembly ..........cccccoevvveeeveennn... 58
Shovels & SPIKES ..oooeriieiicecc e 59
1-3/4" Hub & Spindie ...c.ooveeeiieieecereceee e 80
2" HUD & SPINAIB vovveeeiet e e 61
Gauge Wheel Hub & Spindle .......cccoovvevvveeeen. 62
Walking Tandem - WiNg .........oovvveeeeeoeeeeeee, 63
Walking Tandem - Main Frame .............ccccocoev .. 64
HD Auxiliary HItoh ..o, 65
Auxiliary HIECNES ..c..ccceviviiiiieieiieeecece e, 66
Gauge Wheel Scraper ...........ocoooooveeoeeeeeeeeeen. 67
SCIAPETS ..ot 68
Single Point Depth Control .......ccccc.ovvvveeeeiiee, 69
Clearance Light Kit & SMV .........oooooviveeieevrn 70
DECAIS ...t 71
INAEX .o e 72+




11’ MAIN FRAME

AN FTMAIVIE 2

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 66277 11’ 5BQ5 Main Frame 15 13270 Pole Tube Bracket
2 66315 11" 5BQS Main Adjust Tube 16 88515 3/8NCx4x2-3/4 U-Boit
3 51229 4x30 Hyd Cylinder 17 15543 Base Plate
4 10399 Axle Cap 18 13215 Tube Clamp
5 10176 Shim 19 88553 3/8NCx1-1/2 GR5 Bolt
6 88495 7/8NCx2-1/2 GRS Bolt 20 66310 Center Adjust Rod
7 88515 3/8NCx4x2-3/4 U-Boit 21 88685 1-3/8NC Heavy Hex Nut
8 56536 Manifold Mount
9 88430 1-1/4NC Lock Nut
10 88602 1-1/4 Flat Washer
11 66294 Tube Note: Standard nuts and lock washers are not called out,
12 89134 1-1/4NCx7 GR5 Bolt Anything other than standard will be called out,
13 66313 11 5BQ5 Main Axle STANDARD NUTS AND LOCK WASHERS
14 16290 95L.x15 Wheei Assembly 88172  1/ANC Nut 88262  1/4 Lock Washer
10498 15x8 Wheel Rim 88103  3/8NC Nut 88362  3/8 Lock Washer
16287 95Lx15 Tubeless Tire 8Ply 88104  1/2NC Nut 88303  1/2 Lock Washer
30784 Valve Stem Assembly 88126  5/8NC Nut 88129  5/8 Lock Washer
88110 3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer
3

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




13’ MAIN FRAME

Serial numbers 441250 and up

ITEM PART NO DESCRIPTION
1 56996 13’ 5Bar Q5 Main Frame
2 55749 Center Adjust Tube
3 88622 1-1/4NC Jam Nut
4 54800 Clevis Adjust Rod
5 54689 Tube Pin
6 88263 1/8NPT Grease Fitting
7 42484 Cytinder Lock Pin
8 10399 Axle Cap
9 10176 Shim
10 66970 13" HD 5BQ5 Main Axle (Red)
w/o Walker serial number 450762 & up
The following 3PC axiles are service parts
for serial numbers 441250 to 450761
54586 Center Axie
61845 Right HD 5BQ5 Main Axie Assy
w/Walker
61378 Right HD 5BQS Main Axle (Red)
w/o Walker
61844 Left HD 5BQS5 Main Axfe Assy
w/walker
61377 Left HD 5BQ5 Main Axle (Red)
w/o Waiker
11 56536 Manifold Mount
12 88515 3/8NCx4x2-3/4 U-Bolt
13 51229 4x30 Hyd Cylinder

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

The following parts 19, 20, 21
are service parts for serial
numbers 441250 to 450761

ITEM PART NO DESCRIPTION
14 16290 95Lx15 Tubeless Tire
10488 15x8 Wheel Rim
16287 Tubeless Tire
30784 Valve Stem Assembly
57906 31x13.50 8 Ply Tire assy (Optional)
46714 15x10 Whee| Rim
57907 31x13.50 8 Ply Tire

57908 Valve Assembly
15 88514 3/8NCx4x3-3/4 U-Bolt
16 13270 Pole Tube Bracket
17 13215 Tube Clamp
18 88553 3/8NCx1-1/2 GR5 Bolt
19 88131 3/4 Fiat Washer
20 12376 Bushing (.781IDx1-1/40Dx.625)
21 88404 3IANCx2-1 /2 GRS Rolt

ooaus SIEFINIAL & \Aa ol

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262  1/4 Lock Washer
88103  3/8NC Nut 88362 3/8 Lock Washer
88104  1/2NC Nut 88303  1/2 Lock Washer
88126  5/8NC Nut 88129 5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer




13’ MAIN F

- EWEF sEN W

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54497 13’ Main Frame 18 16290 95Lx15 Wheel Assembly
2 54796 Center Adjust Tube 10498 15x8 Wheel Rim
3 88622 1-1/4NC Jam Nut 16287 95Ix15 Tubeless Tire
4 54800 Clevis Adjust Rod 30784 Valve Stem Assembly
5 54689 Tube Pin 19 88295 5/8NCx6 GR5 Boit
6 88602 1-1/4 Flat Washer 20 54538 Center Pull Rod
7 42484 Cylinder Lock Pin 21 54516 13FT Main Stub
8 54592 Right Q5 Main Axle Assembly 22 88290 3/4NCx2 GR8 Bolt
56888 Right Q5 Main Axle 23 88404 3/4NCx2-1/2 GR5 Bolt
9 10399 Axle Cap
10 10176 Shim
11 54586 Center Axle
12 88131 3/4 Flat Washer Note: $tandard nuts and lock wa_shers are not calied out.
13 12376 Bushing .781x1-1/40Dx.625 Q?X??S’A%%%Jwtgmﬁafgéﬁ Y:}\"Sil?i%;as"ed out.
14 51229 #x30 Cylinder 88172 1/4NC Nut 88262  1/4 Lock Washer
15 88404 3/4NCx2-1/2 GRS Bolt
; 88103  3/8NC Nut 88362  3/8 Lock Washer
16 54593 Left Q5 Main Axle Assembly
) 88104  1/2NC Nut 88303  1/2 Lock Washer
56889 Left Q5 Main Axle !
17 88263 1/8NPT Grease Fittin 88126  5/8NC Nut 88129  5/8 Lock Washer
9 88110 3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer
5

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




16’

MAIN FRAME

ITEM PART NO

COWoONOOObWN-=

-

12
13
14

Serial Numbers 441250 & Up
3

56997
55749
88622
54800
54689
42484
10399
10176
88495
66965

DESCRIPTION

16’ 5Bar Q5 Main Frame
Center Adjust Tube

1-1/4NC Jam Nut

Clevis Adjust Rod

Tube Pin

Cylinder Lock Pin

Axle Cap

Shim

7/8NCx2-1/2 GRS Bolt

13' HD 5BQ5 Main Axle (Red)
w/o Walker serial numbers 450762 & up

The following 3PC axles are service parts for
serial numbers 441250 to 450761

549395
61845

61378
61844
61377
56536
88515

51229
88263

Center Axie

Right HD 5BQ5 Main Axle Assy
w/Walker

Right HD 5BQ5 Main Axle (Red)
w/o Walker

Left HD 5BQ5 Main Axle Assy
w/Walker

Left HD 5BQ5 Main Axle {Red}
w/o Walker

Manifold Mount
3/BNCxax2-3/4 U-Bolt

4x30 Hyd Cylinder

1/8NPT Grease Fitting

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO

15

16
17
18
19
20
21
22
23

16290
10498
16287
30784
88514
13270
13215
88553
88131
12376
88404
42580

The following parts 20, 21 &
22 are service parts for serial
numbers 441250 to 450860

DESCRIPTION

951Lx15 Tubeless Tire

15x8 Wheel Rim

Tubeless Tire

Valve Stem Assembly
3/8NCx4x3-3/4 U-Bolt

Pole Tube Bracket

Tube Clamp

3/8NCx1-1/2 GRS Bolit

3/4 Flat Washer

Bushing (.781iDx1-1/40Dx.625)
3/4NCx2-1/2 GRS Bolt
4x9.3 Top Bypasss Cylinder

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262 1/4 Lock Washer
88362  3/8 Lock Washer
88303 1/2 Lock Washer
88129 5/8 Lock Washer
88130  3/4 Lock Washer
88341 7/8 Lock Washer




16’ MAIN FRAME

Serial Numbers 441249 & Below

ITEM PARTNO DESCRIPTION ITEM PARTNO DESCRIPTION
1 54982 16’ Main Frame 14 12376 Bushing .7811Dx1-1/40Dx.625
2 54796 Center Adjust Tube 15 88404 3/4NCx2-1/2 GR5 Bolt
3 88622 1-1/4NC Jam Nut 16 51229 4x30 Hyd Cylinder
4 54800 Clevis Adjust Rod 17 61843 Left Main Axle Assembly w/Walker
5 54689 Tube Pin 56889 Left Q5 Main Axle Assy w/o Walker
6 88602 1-1/4 Flat Washer 18 88263 1/8NPT Grease Fitting
7 42484 Cylinder Lock Pin 19 16290 951 x15 Wheel Assembly
8 61842 Right Main Axle w/Walker 10498 15x8 Wheel Rim
56888 Right Q5 Main Axle Assy w/o Walker 16287 95L.x15 Wheel Assembly
9 10399 Axie Cap 30784 Valve Stem Assembly
10 10176 Shim 20 88290 3/4NCx2 GR8 Bolt
11 88495 7/8NCx2-1/2 GR5 Bolt 21 88295 5/8NCx6 GR5 Bolt
12 54995 Center Tube 22 54986 16Ft. Main Frame Stub
13 88131 3/4 Flat Washer 23 42580 4x9.3 Top Bypasss Cylinder

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO
1 66309
2 88427
3 88622
4 88553
5 13215
6 13270
7 88514
8 24415
9 11638

10 11364

11 18236

i2 18237

13 88350

14 88133

15 24459

16 89069

17 55838

DESCRIPTION
11’ 5BQ5 Main Hitch
1-1/4NCx8 GR5 Bolt
1-1/4NC Jam Nut
3/8NCx1-1/2 GRS Bolt
Tube Clamp
Pole Tube Bracket
3/8NCx4x3-3/4 U-Bolt
Jack
1-1/4NCx8-1/2 Hitch Bolt w/Hole
Clevis Hitch
Dual Cast Hitch
Cast Hitch
1-1/4NC Slotted Nut
3/16x2 Cotter Pin

CQafahy Chain

DAICLy wricirni

3/8NCx5x4 U-Bolt
Hose Bracket

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO

55675
55674
88622
88427
13215
24415
11638
11364
18236
18237
88350
88133
24459
89069
55838

ancen

DESCRIPTION

16’ Floating Hitch (164" Long)
13’ Floating Hitch (130" Long)
1-1/4NC Jam Nut

1-1/4NCx8 GR5 Bolt

Tube Clamp

Jack

1-1/4NCx6-1/2 GR5 Hitch Bolt w/Hole
Clevis Hitch

Dual Cast Hitch

Cast Hitch

1-1/4NC Slotted Nut

3/16x2 Cotter Pin

Safety Chain

3/8NCx5x4 U-Bolt

Hose Bracket

L¥I-1 el ~

EEE W Woaln]-0Ne PN
JONLWLXI-1/< N3 DUIL

T
-
T

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO

1

O OoO~NOOhWON

10

12
13
14

15

54515
549088
88340
88622
18214
88427
24415
88385
11638
11364
18236
18237

10

DESCRIPTION
13’ Floating Hitch Pole
16 Floating Hitch Pole
1-1/4NC Lock Nut
1-1/4NC Jam Nut
1-1/4NCx6-1/2 GR5 Hitch Bolt
1-1/4NCx8 GR5 Bolt
Jack
3/8NCx4x4-3/4 U-Bolt
1-1/4NCx6-1/2 Hitch Bolt
Clevis Hitch
Dual cast Hitch
Cast Hitch
1-1/4NC Slotted Nut
Safety Chain
3/16x2 Cotter Pin
Hose Bracket

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 1 0




11

QUAD-S FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO DESCRIPTION Note: Standard nuts and lock washers are not called out.

NCx4 GRS Bolt Anything other than standard will be called out.
; 222318 :/fd Reflector (To the back.) STANDARD NUTS AND LOCK WASHERS
3 56200 SFt. Riid Wi ’ 88172 1/4NC Nut 88262  1/4 Lock Washer
- Rigid wWing 86103  3/8NC Nut 88362  3/8 Lock Washer
4 88292  5/8NCx3-1/2 GR5 Bolt 88104  1/2NC Nut 88303  1/2 Lock Washer
5 22372 Amber Reflector (To the front.) 88126 5/8NC Nut 88129  5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer

12

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




2FT RIGID WING

Serial Numbers 441249 & Below

. ;
“ 1

e
77804
ITEM PART NO DESCRIPTION Note: Standard nuts and lock washers are not called out.
1 88292 5/8NCx3-1/2 GR5 Bolt Anything other than standard will be called out.
o 4802 4 2{:t Ri xid S/tub © STANDARD NUTS AND LOCK WASHERS
9 88172  1/4NC Nut 88262 1/4 Lock Washer
88103  3/8NC Nut 88362  3/8 Lock Washer
88104  1/2NC Nut 88303 1/2 Lock Washer
88126 5/8NC Nut 88129  5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer

13

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO

1
2

12
13
14
15
16
17
18
19

48522
61744
61745
10389
61843
61842
56876
56877
10176
88495
88393
88622
56998
56999
54621

55741
I

55740
54689
88263
88203
13270
16543
88515
88348
88447

DESCRIPTION

Wing Lift Link

Left Wing Lift Assembly (Shown)
Right Wing Lift Assembly

Axle Cap

Left Wing Axle Assembly w/Walker
Right Wing Axle Assembly w/Walker
Right 5Bar Q5 Wing Axle w/c Walker
Left 5Bar Q5 Wing Axle w/o Walker
Shim

7/8NCx2-1/2 GRS Boit

1NCx2-1/2 GR5 Bolt

1-1/4NC Jam Nut

Right 7’ SBar Q5 Wing

Left 7' 5Bar Q5 Wing (Shown)
Adjust Rod

Left Wina Adiust Tube

Left Wing Adjust Tub
Right Wing Adjust Tube
Tube Pin

1/8NPT Grease Fitting
3/4NCx6 GRS Bolt

Pole Tube Bracket
Base Plate
3/8NCx4x2-3/4 U-Bolt
1NC Lock Nut
1NCx3-1/2 GR5 Bolt

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO

20 88292

21 48637

22 26817

23 88475

24 49025

25 26815

26 88298

27 42484

28 54800

29 88553

30 13215

31 16290
10498
16287
30784

DESCRIPTION
5/8NCx3-1/2 GRS Bolt
Wing Hinge
Backing Plate
1/2NCx1-1/2 GRS Bolt
12" Saddle Stub
8" Saddle Stub
5/8NCx4 GRS Bolt
Cylinder Lock Pin
Clevis Adjust Rod
3/8NCx1-1/2 GR5 Bolt
Tube Clamp
95t x15 8Ply Wheel Assembly
15X8 Wheel Rim
95Lx15 Tubeless Tire 8Ply
Valve Stem Assembly

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

14

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262 1/4 Lock Washer
88362 3/8 Lock Washer
88303 1/2 Lock Washer
88129 5/8 Lock Washer
88130  3/4 Lock Washer
88341  7/8 Lock Washer




ITEM PART NO

®~NO

10
11
12
13
14

88263
88293
48518
48519
10389
54597
56887
54508
56886
10176
88495
56908
56999
16290
10498
16287
30784
88622
54621
54798
54689
88475

DESCRIPTION

1/8NPT Grease Fitting
3/4NCx6 GRS Bolt
Left Wing Lift Assembly (Shown)
Right Wing Lift Assembly
Axle Cap
Left Wing Axie Assembly w/Walker
Right Wing Axle Assembly w/Walker
Right 5Bar Q5 Wing Axle w/o Walker
Left 5Bar Q5 Wing Axie w/o Walker
Shim
7/8NCx2-1/2 GRS Boit
Right 7' 5Bar Q5 Wing
Left 7' SBar Q5 Wing {Shown}
95Lx15 8Ply Wheel Assembly

15X8 Wheel Rim

951 x15 Tubeless Tire 8Ply

Valve Stem Assembly
1-1/4NC Jam Nut
Adjust Rod
Left Wing Adjust Tube
Tube Pin
1/2NCx1-1/2 GRS Bolt

ITEM PART NO
15 54589
16 88290
17 88447
18 88348
19 48537
20 88292
21 26815
22 49025
23 54800
24 42484
25 88602
26 26817

DESCRIPTION

7’ Floating Wing Stub
3/4NCx2 GR8 Bolt
1NCx3-1/2 GR5 Bolt
1NC Lock Nut

Wing Hinge
5/8NCx3-1/2 GRS5 Balt
8" Saddle Stub

12" Saddle Stub
Clevis Adjust Rad
Cylinder Lock Pin
1-1/4 Flat Washer
Backing Plate

Note: Standard nuts and lock washers are not called out.
Anything other than standard wili be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

15

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262 1/4 Lock Washer
88362  3/8 Lock Washer
88303 1/2 Lock Washer
88129  5/8 Lock Washer
88130  3/4 Lock Washer
88341  7/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




9’ an \AI!I\IQ

- vy

Serial Numbers 441250 & Up

ITEM PART NO DESCRIPTION
1 61744 Left Wing Lift Assembly (Shown)
61745 Right Wing Lift Assembly
2 88393 1NCx2-1/2 GRS Bolt
3 61843 Left Wing Axle Assembly w/Walker
61842 Right Wing Axlie Assembly w/Walker
56876 Right 5Bar Q5 Wing Axte w/o Walker
56877 Left 5Bar Q5 Wing Axle w/o Walker
4 10399 Axle Cap
5 10176 Shim
6 88495 7/8NCx2-1/2 GR5 Bolt
7 54800 Clevis Adjust Rod
8 88622 1-1/4NC Jam Nut
9 57918 Right 9’4" 5Bar Q5 Wing
57919 Left 9'4” 5Bar Q5 Wing (Shown)
10 54621 Adjust Rod
11 55741 Left Wing Adjust Tube (Shown)
55740 Right Wing Adjust Tube
12 54689 Tube Pin
13 88263 1/8NPT Grease Fitting
14 88293 3/4NCx6 GRS Bolt
15 15543 Base Plate
i6 88553 3/8NCx1-1/2 GR5 Bolt
17 13270 Pole Tube Bracket
18 88515 3/8NCx4x2-3/4 U-Balt
19 88447 1NCx3-1/2 GRS Bolt

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

16

See Page 24

ITEM PART NO DESCRIPTION

20 88348 TNC Lock Nut

21 88292 5/8NCx3-1/2 GRS Bolt

22 48537 Wing Hinge

23 26817 Backing Plate

24 88475 1/2NCx1-1/2 GRS Bolt

25 49025 12" Saddle Stub

26 26815 8" Saddle Stub

27 88298 5/8NCx4 GRS Bolt

28 42484 Cylinder Lock Pin

29 13215 Tube Clamp

30 16290 95(x15 8Ply Wheel Assembly
10498 15X8 Wheel Rim
16287 951.x15 Tubeless Tire 8Ply
30784 Valve Stem Assembly

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262 1/4 Lock Washer
88103  3/8NC Nut 88362  3/8 Lock Washer
88104  1/2NC Nut 88303  1/2 Lock Washer
88126  5/BNC Nut 88129 5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341 7/8 Lock Washer

5




Serial Number 441249 & Below
See Page 24

ITEM PART NO

1

2
3

O oo~NDHOh

48518
48519
88393
54597
56887
54598
56886
10399
10176
88495
54800
88622
16290
10498
16287
30784
54621

mATAQ

54758
54689
54405
54496
88290
54517
88447
88348
88292

DESCRIPTION
Left Wing Lift Assembly (Shown)
Right Wing Lift Assembly
1NCx2-1/2 GR5 Boit
Left Wing Axle Assembly w/Walker
Right Wing Axle Assembly w/Walker
Right 5Bar Q5 Wing Axle w/o Walker
Left SBar Q5 Wing Axle w/o Walker
Axle Cap
Shim
7/8NCx2-1/2 GR5 Bolt
Clevis Adjust Rod
1-1/4NC Jam Nut
95Lx15 8Ply Wheel Assembly

15x8 Wheel Rim

95Lx156 Tubeless Tire BPly

Valve Stem Assembly
Adjust Rod
Left Wing Adjust
Tube Pin
9'4" Floating Wing Right
9'4" Floating Wing Left
3/4NCx2 GR8 Bolt
9'4” Floating Wing Stub
1NCx3-1/2 GR5 Bolt
1NC Lock Nut
5/8NCx3-1/2 GRS Bolt

* o

tupe

12 10
ITEM PART NO
19 48537
20 26815
21 26817
22 88475
23 49025
24 88263
25 88602
26 42484

DESCRIPTION

Wing Hinge

8” Saddle Stub
Backing Plate
1/2NCx1-1/2 GR5 Bolt
12" Saddle Stub
1/8NPT Grease Fitting
1-1/4 Flat Washer
Cylinder Lock Pin

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

17

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262  1/4 Lock Washer
88362 3/8 Lock Washer
88303  1/2 Lock Washer
88129  5/8 Lock Washer
88130  3/4 Lock Washer
88341  7/8 Lock Washer

QUAD-5 FIELD CULTIVATCR PARTS MANUAL 74171 11/00

78306




11’8" WING
Serial Numbers 441250 & Up

25

See Page 24

ITEM PART NO DESCRIPTION
1 61746 Left Wing Lift Assembly (Shown)
61747 Right Wing Lift Assembly
2 88393 1NCx2-1/2 GRS Bolt
3 61843 Left Wing Axle Assembly w/Walker
61842 Right Wing Axte Assembly w/Waliker
56876 Right 5Bar Q8 Wing Axle w/o Walker
56877 Left 5Bar Q5 Wing Axle w/o Walker
4 10399 Axle Cap
5 10176 Shim
6 88495 7/8NCx2-1/2 GRS Bolt
7 54800 Clevis Adjust Rod
8 88622 1-1/4NC Jam Nut
9 57920 Right 11'8" 5Bar Q5 Wing
57921 Left 11'8” SBar Q5 Wing (Shown)
10 54621 Adjust Rod
11 55741 Left Wing Adjust Tube {(Shown)
65740 Right Wing Adjust Tube
12 54689 Tube Pin
13 88263 1/8NPT Grease Fitting
14 88293 3/4NCx6 GR5 Bolt
15 15543 Base Plate
16 13215 Tube Clamp
17 88553 3/8NCx1-1/2 GR5 Bolt
18 13270 Pole Tube Bracket

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO DESCRIPTION

19 88515 3/8NCx4x2-3/4 U-Bolt

20 88447 1NCx3-1/2 GRS Bolt

21 88348 1NC Lock Nut

22 88292 5/8NCx3-1/2 GRS Bolt

23 48537 Wing Hinge

24 26817 Backing Plate

25 88475 1/2NCx1-1/2 GRS Bolt

26 49025 12" Saddle Stub

27 28815 8" Saddle Stub

28 88298 5/8NCx4 GRS Boit

29 42484 Cylinder Lock Pin

30 16290 951 x15 8Ply Wheel Assembily
10498 15x8 Wheel Rim
16287 95Lx15 Tubeless Tire 8Ply
30784 Valve Stem Assembly

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be catled out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262 1/4 Lock Washer
88103  3/8NC Nut 88362 3/8 Lock Washer
88104  1/2NC Nut 88303  1/2 Lock Washer
88126  5/8NC Nut 88129  5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341 7/8 Lock Washer




ITEM PART NO

1

2
3

Co~NDOo D

10
11
12
13
14

48520
48521
88393
54597
56887
54598
56886
103898
10176
88495
54800
88622
16290
10498
16287
30784
54621
54798
54689
88263
88290

DESCRIPTION
Left Wing Lift Assembly (Shown)
Right Wing Lift Assembly
1NCx2-1/2 GR5 Bolt
Left Wing Axle Assembly w/Walker
Right Wing Axle Assembly w/Walker
Right 5Bar Q5 Wing Axle w/o Walker
Left 5Bar Q5 Wing Axle w/o Walker
Axle Cap
Shim
7/8NCx2-1/2 GRS Bolt
Clevis Adjust Rod
1-1/4NC Jam Nut
95Lx15 8Ply Wheel Assembly

15x8 Wheel Rim

951 x15 Tubeless Tire

Valve Stem Assembly
Adjust Rod
Wing Adjust Tube (Shown)
Tube Pin
1/8NPT Grease Fitting
3/4NCx2 GR5 Boit

ITEM PART NO

15
16
17
18
19
20
21
22
23
24
25

26

54985
88447
88348
48537
88292
26817
88475
49025
42484
88602
57980
57981
26815

DESCRIPTION

11'8" Floating Wing Stub
1NCx3-1/2 GRS Bolt
1NC Lock Nut

Wing Hinge

5/8NCx3-1/2 GR5 Bolt
Backing Plate
1/2NCx1-1/2 GR5 Boit
12" Saddle Stub
Cylinder Lock Pin

1-1/4 Flat Washer

Right 9’4" 5Bar Q5 Wing
Left 9’4" 5Bar Q5 Wing (Shown)
8" Saddle Stub

Note: Standard nuts and lock washers are not cailed out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

19

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/BNC Nut
3/4NC Nut
7/8NC Nut

88262  1/4 Lock Washer
88362  3/8 Lock Washer
88303  1/2 Lock Washer
88129  5/8 Lock Washer
88130  3/4 Lock Washer
88341  7/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




3FT OUTER WING

Serial Number 441250 & Up

{TEM PART NO
26815
88312
51465
88348
51456
51461
51462
7 88503
8 88399
9
0

DTGP WN —-

88264
55714
55715
i1 51469
12 55772
13 88292

14 26817

DESCRIPTION

8" Saddle Stub

1NCx5 GR5 Boit

Lift Linkage

1NC Lock Nut

Hinge Link

Right Rear Hinge

Left Rear Hinge (Shown}
5/8NCx3x5-1/4 U-Baolt
1NCx3 GRS Bolt
1NCx6 GRS Bolt

Right 3' 5Bar Q5 Wing
Left 3’ SBar Q5 Wing
Shim (16Ga x 2-1/4x 4)
Front Hinge
5/BNCx3-1/2 GRS Bolt
Backing Plate

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO DESCRIPTION

15 88298 5/8NCx4 GRS Bolt

16 55758 Wing Rest

17 51468 Bushing (.7821Dx1"0Dx1.06)
18 88131 3/4 Flat Washer

19 88291 3/4NCx3 GRS Boit

20 88453 5/8NCx4x4-1/2 U-Bolt

21 88475 1/2NCx1-1/2 GRS Bolt

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262 1/4 Lock Washer

88103  3/8NC Nut 88362  3/8 Lock Washer

88104  1/2NC Nut 88303  1/2 Lock Washer

88126  5/8NC Nut 88129  5/8 Lock Washer

88110  3/4NC Nut 88130  3/4 Lock Washer

88371  7/8NC Nut 88341 7/8 Lock Washer
20




ITEM PART NO

WA ON =

o~

10

11

12
13
14
15
16
17
18

88503
88312
51465
88348
51456
51461
51462
88399
88348
51454
51455

51469
55283

fe e de fu)

55282
88348
88388
88292
88388
53098
88501
51931

DESCRIPTION
5/8NCx3x5-1/4 U-Bolt
1NCx5 GRS Bolt

Lift Linkage

1NC Lock Nut

Hinge Link

Right Rear Hinge

Left Rear Hinge {Shown)
1NCx3 GRS Bolt

1NC Lock Nut

Right 3’ 5Bar Q5 Wing
Left 3' 5Bar Q5 Wing
Shim (16Ga x 2-1/4x 4)
Left Front Hinge (Shown}
Rifgt Front Hinge

1NC Lock Nut
5/8NCx4x3-1/4 U-Bolt
5/BNCx3-1/2 GRS Beolt
5/8NCx4x3-1/4 U-Bolt
Ouer Wing Rest
5/8NCx4x4-1/4 U-Bolt
Wing Spacer

(Use w/3" & 5’ Outer Wing on 13" MF
w/11'8" wings)

21

ITEM PART NO
19 88399
20 51460
51459
21 88348
22 51468
23 88131
24 88291
25 88475
26 26817
27 88264
28 26815

DESCRIPTION
1NCx3 GR5 Bolt

Left Anchor

Right Anchor

1NC Lock Nut
Bushing (.7821Dx1"0Dx1.086)
3/4 Flat Washer
3/4NCx3 GRS Bolt
1/2NCx1-1/2 GR5 Bolt
Backing Plate

1NCx6 GRS Bolt

8" Saddle Stub

Note: Standard nuts and lock washers are not called out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262  1/4 Lock Washer
88362  3/8 Lock Washer
88303  1/2 Lock Washer
88129 5/8 Lock Washer
88130  3/4 Lock Washer
88341  7/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




5FT OUTER WING

Serial Numbers 441250 & Up ™

ITEM PART NO

1 88312
2 51465
3 88348
4 51472
5 88399
6 88348
7 51461
51462
8 88503
9 55717
55718
10 15485
11 88311
12 88304
13 41233
14 88142
15 13142

10236

16287

30784
16 88313
17 26774
18 88388
19 51469

DESCRIPTION

1NCx5 GR5 Boit

Lift Linkage

1NC Lock Nut

Lift Linkage

1NCx3 GRS Bolt

1NC Lock Nut

Right Rear Hinge

Left Rear Hinge (Shown}

5/8NCx3x5-1/4 U-Bolt

Right &' 5Bar Q5 Wing

Left 5' 5Bar Q5 Wing

Top Adjustment Assembly

5/8NCx2-1/2x3-3/4 U-Bolt

1/2NF Lock Nut

1-3/4 Hub & Spindle

1/2NFx1 80 Wheel Boit

95Lx15 Wheel Assembly
15x6 Wheel Rim
95Lx15 Tubeless Tire
Valve Stem

1/2NFx3 GRS Bolt

Gauge Wheel Leg

5/8NCx4x3-1/4 U-Bolt

Shim (16GAx2-1/2x4)

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

S

22

78443

ITEM PART NO DESCRIPTION

20 88475 1/2NCx1-1/2 GRS Balt
21 55772 Front Hinge

22 88292 5/8NCx3-1/2 GR5 Bolt
23 26817 Backing Plate

24 88475 1/2NCx1-1/2 GRS Bolt
25 88298 5/8NCx4 GRS Bolt

26 88291 3/4NCx3 GRS Bolt

27 88131 3/4 Flat Washer

28 51468 Bushing {.782IDx1"0ODx1.06)
29 88453 5/8NCx4x4-1/2 U-Bolt
30 55758 Wing Rest

31 26815 8" Saddle Stub

32 49025 12" Saddle Stub

Note: Standard nuts and lock washers are not calied out.
Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262 1/4 Lock Washer
88103  3/8NC Nut 88362  3/8 Lock Washer
88104  1/2NC Nut 88303 1/2 Lock Washer
88126  5/8NC Nut 88129 5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer




ITEM PART NO

1

NS ON

©

11
12
13

14
15
16
17

88264
88312
51465
88348
51472
88399
88348
51461
51462
51466
51467
15485
88311
88304
13142
10236
16287
30784
41233
88313
26774
51469

DESCRIPTION
1NCx6 GR5 Bolt
1NCx5 GRS Bolt

Lift Linkage

1NC Lock Nut

Lift Linkage

1NCx3 GR5 Bolt

1NC Lock Nut

Right Rear Hinge

Left Rear Hinge (Shown}

Right 5' 5Bar Q5 Wing

Left 5’ 5Bar Q5 Wing

Top Adjustment Assembly

5/8NCx2-1/2x3-3/4 U-Bolt

1/2NF Lock Nut

951.x15 Wheel Assembly
15x6 Wheel Rim
95Lx15 Tubeless Tire
Valve Stem

1-3/4 Hub & Spindle

1/2NFx3 GR5 Bolt

Gauge Wheel Leg

Shim (16GAx2-1/2x4)

23

ITEM PART NO
18 88475
19 55282
556283
20 88388
21 88202
22 26817
23 88388
24 51656
25 88501
26 51931
27 88389
28 51460
51459
29 88348
30 51468
31 88131
32 88475
33 88503
34 26815

DESCRIPTION 78387
1/2NCx1-1/2 GRS Bolt

Right Front Hinge

Left Front Hinge
5/8NCx4x3-1/4 U-Bolt

5/8NCx3-1/2 GRS Bolt
Backing Plate

5/8NCx4x3-1/4 U-Bolt

Outer Wing Rest

5/8NCx4x4-1/4 U-Bolt

Wing Spacer

(Used w/3' & 5" Quter wings on 13’
MF w/11'8" wings)

1NCx3 GRS Bolt

Left Anchor

Right Anchor

TNC Lock Nut

Bushing (.782IDx1"0Dx1.06)

3/4 Flat Washer

1/2NCx1-1/2 GR5 Bolt

5/8NCx3x5-1/4 U-Bolt

8" Saddle Stub

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




U W -

ITEM PART NO

48522
88196
83075
88447
88312
48523

DESCRIPTION

Wing Lift Link

1" Flat Washer

1NC Lock Nut
1NCx3-1/2 GR5 Bolt
1NCx5 GR5 Boit

Wing Lift Bushing
1.032IDx1-1/40Dx1.06

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

Note: Standard nuts and lock washers are not called out. Any-
thing other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262
88362
88303
88129
88130
88341

1/4 Lock Washer
3/8 Lock Washer
1/2 Lock Washer
5/8 Lock Washer
3/4 Lock Washer
7/8 Lock Washer




ITEM PART NO

&, =N o I \V

88475
26817
88303
88104
26815
49025
48536

DESCRIPTION
1/2NCx1-1/2 GRS Bolt
Backing Plate

1/2 Lock Washer
1/2NC Nut

8" Saddle Stub

12" Saddle Stub

20" Saddle Stub

25

77824

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




8" GAUGE WHEE

A4

Serial Number 441250 & U

o

3/4 “ Bolts

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54559 Top Link Arm (8") 9 88550 1/4NF Grease Fitting
2 55659 Gauge Wheel Mast 10 54571 Gauge Wheel Pivot
3 88293 3/4NCx6 GRS5 Bolt 11 88272 3/4NCx4 GR5 Bolt
4 61385 Left 8” Lower Link Arm 12 16009 Collar
61386 Right 8" Lower Link Arm 13 88778 1/4NF 45 Grease Fitting
5 54595 Pivot Pin
6 88582 3/BNCx2-3/4 GRS Bolt Note: Standard nuts and lock washers are not called out. Any-
7 08203 Yoke (18") thing other than standard will be called out.
8 16200 95Lx 15 Wheel Assembly STANDARD NUTS AND LOCK WASHERS
10498 15x8 Wheel Rim 88172  1/4NC Nut 88262  1/4 Lock Washer
16287 95Lx15 Tubeless Tire 88103  3/8NC Nut 88362  3/8 Lock Washer
30784 Valve Stem Assembly 88104  1/2NC Nut 88303  1/2 Lock Washer
88126 5/8NC Nut 88129 5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341  7/8 Lock Washer
26

QUAD-§ FIELD CULTIVATOR PARTS MANUAL 74171 11/00




SEE PAGE 62

ITEM PART NO

ONOO Db WN -~

54559
54563
88295
54556
54595
88582
54734
16290
10498
16287
30784

DESCRIPTION
Top Link Arm (8")
Gauge Wheel Mast
5/8NCx6 GRS Bolt
Lower Gauge Arm
Pivot Pin

3/8NCx2-3/4 GRS Bolt

Yoke (14")

95ix 15 Wheel Assembly
15x8 Wheel Rim
95Lx15 Tubeless Tire
Valve Stem Assembly

{TEM PART NO
9 88550
10 54571
11 88272
12 16009
13 88778
14 88503
15 54683

DESCRIPTION
1/4NF Grease Fitting
Gauge Wheel Pivot
3/4NCx4 GR5 Bolt

Coilar

1/4NF 45 Grease Fitting
5/8NCx3x5-1/4 U-Bolt
Mast Support Right (shown}

784869

Note: Standard nuts and fock washers are not called out. Any-
thing other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

27

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262
88362
88303
88129
88130
88341

1/4 Lock Washer
3/8 Lock Washer
1/2 Lock Washer
/8 Lock Washer
3/4 Lock Washer
7/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 13/00




9.3" GAUGE WHEEL-MAIN FRAME
Serial Number 441250 & Up ] \
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54809 Top Link Arm (8") 14 86648 1/4x1-1/4 Roll Pin
2 55659 Gauge Wheel Mast 15 62805 Spring Pin
3 88293 3/4NCx6 GRS Boit 16 54834 4-1/2" Compression Spring
) 61384 Lower Link Arm 17 88738 1" SAE Flat Washer
5 88778 1/4NF 45 Grease Fitting 18 62804 Pin Guide
6 54595 Pivot Pin 19 88628 Roll Pin
7 88582 3/8NCx2-3/4 GR5 Bott
8 58203 Yoke (18”) Note: Standard nuts and lock washers are not called out. Any-
S  182%0 95Lx 15 Wheel Assembly thing other than standard will be called out.
10498 15x8 Wheel Rim STANDARD NUTS AND LOCK WASHERS
16287 95Lx15 Tubeless Tire 88172 1/4NC Nut 88262  1/4 Lock Washer
30784 Valve Stem Asserbly 88103  3/8NC Nut 88362  3/8 Lock Washer
10 88550 1/4NF Grease Fitting 88104  1/2NC Nut 88303  1/2 Lock Washer
1 54571 Gauge Wheel Pivot 88126  5/8NC Nut 88129  5/8 Lock Washer
12 55152 3/4x4 Pin 88110  3/4NC Nut 88130  3/4 Lock Washer
13 55151 Coliar 88371  7/8NC Nut 88341  7/8 Lock Washer

28

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




9.3" GAUGE WHEEL-MAIN FRAME

1 Serial Numbers 441249 & Below

5/8" BOLT

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54809 Top Link Arm (8") 14 88648 1/4x1-1/4 Roll Pin
2 54563 Gauge Wheel Mast 15 54827 Spring Pin
3 88295 5/8NCx6 GR5 Bolt 16 54834 4-1/2" Compression Spring
4 54557 Lower Link Arm 17 88503 5/8NCx3x5-1/4 U-Boit
5 88778 1/4NF 45 Grease Fitting 18 54683 Mast Support Right (Shown)
6 54595 Pivot Pin 54684 Mast Support Left
7 88582 3/8NCx2-3/4 GRS Bolt
8 54734 Yoke (14" Width) Note: Standard nuts and lock washers are not called out. Any-
9 16290 95Lx 15 Wheel Assembly thing other than standard will be called out.
10498 15x8 Whesel Rim STANDARD NUTS AND LOCK WASHERS ’
16287 95Lx15 Tubeless Tire 88172 1/4NC Nut 88262 1/4 Lock Washer
30784 Valve Stem Assembly 88103  3/8NC Nut 88362  3/8 Lock Washer
10 88550 1/4NF Grease Fitting 88104  1/2NC Nut 88303 1/2 Lock Washer
11 54571 Gauge Whesl Pivot 88126  5/8NC Nut 88129  5/8 Lock Washer
12 55152 3/4x4 Pin 88110  3/4NC Nut 88130  3/4 Lock Washer
13 55151 Collar 88371  7/8NC Nut 88341  7/8 Lock Washer
29

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




11° WING REQT
Il VYEIINSA § ik |
ITEM PART NO DESCRIPTION
1 66314 11" Wing Rest
2 33096 Nylon Tie Wrap
3 30651 SMV Emblem
41345 SMV Kit (Includes items 2-6)

4 88351 1/4NCx3/4 Bolt
5 41359 SMV Bracket
6 88501 5/8NCx4x4-1/4 U-Bolt

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

Note: Standard nuts and lock washers are not called out. Any-
thing other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

30

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262
88362
88303
88129
88130
88341

1/4 Lock Washer
3/8 Lock Washer
1/2 Lock Washer
5/8 Lock Washer
3/4 Lock Washer
7/8 Lock Washer




ITEM PART NO

1

HWON

a

61236
61237

48512
48514

88298
88503
55769

55036
33096

30651
41345

DESCRIPTION

13' 5Bar Q5 Wing Rest

16" 8Bar Q5 Wing Rest

(Serial Nurnbers 441250 & Up)
3411 Wing Rest

3450 Wing Rest

(Serial Numbers 441249 & Down)
5/8NCx4 GRS Bolt
5/8NCx3x5-1/4 U-Bolt

5Bar Q5 Single Wing Rest

(Serial Numbers 441250 & Up)
Front Wing Rest

(Serial Numbers 441249 & Down)
Nylon Tie Wrap

SMV Emblem

SMV Kit (Inciudes ltems 5-8})

31

ITEM PART NO DESCRIPTION

7 88351 1/4NCx3/4 Bolt
8 41359 SMV Bracket
9 88501 5/8NCx3-1/2 GRS Bolt

Note: Standard nuts and lock washers are not called out. Any-
thing other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS

88172  1/4NC Nut 88262 1/4 Lock Washer
88103  3/8NC Nut 88362 3/8 Lock Washer
88104  1/2NC Nut 88303  1/2 Lock Washer
88126  5/8NC Nut 88129 5/8 Lock Washer
88110  3/4NC Nut 88130  3/4 Lock Washer
88371  7/8NC Nut 88341 7/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

32




ITEM PART NO

COONOU PO =

11
12

51229
25602
13238
25596
13580
24569
13255
13267
54901
13234
54800
13235

DESCRIPTION

4x30 Cylinder

3/8x65 Hose FF
3/4JIC Tube Tee
3/8x32 Hose FF
3/8x96 Hose MF
3/8x80 Hose FF
1/2x110 Hyd Tube
3/8x72 Hose MF
Wings Down Decal
3/4JICx1/2NPT Coupler Adapter
Wings Up Decal
3/4JICx3/8NPT Elbow

33

78445A

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO

1

NGO s WN

13235
25603
13238
13267
13264
13239
13267

DESCRIPTION
3/4JICx3/8NPT Port Elbow
3/8x75 Hose FF

3/4JIC Tube Tee

3/8x72 Hose MF

3/8x48 Hose MF

3/4JIC Hose Union

3/8x72 Hose MF

QUAD-S FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO
8 54901
9 13234

i0 54900

11 20465

12 13258

13 14851

14 51229

34

DESCRIPTION

Wing Down Decal
3/4JICx1/2NPT Coupler Adapter
Wing Up Decal

1/2x48 Hyd Tube

1/2x60+2 Hyd Tube

3/8x42 Hose FF

4x30 Cylinder




ITEM PART NO

AN b ON =

51229
13235
13238
13261
15995
13239

DESCRIPTION

4x30 Cylinder
3/4JICx3/8NPT Port Elbow
3/4J1C Tube Tee

3/8x30 Hose MF

3/8x24 Hose MF

3/4J1C Hose Union

WING LIFT HYDRAULICS - 77 wi

Serial Numbers 441249 & Below

ITEM PART NO

7 54900

8 13234

9 54901
10 13482
11 15615

35

DESCRIPTION

Wing Up Decal

3/4JICx1/2NPT Coupler Adapter
Wing Down Decal

3/8x108 Hose FF

3/8x62 Hose FF

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




WING LIFT HYDRAULICS

11° MF - 9’4" WING

{TEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 51229 4x30 Cylinder 9 25595 3/8x26 Hose FF
2 13235 3/4J1Cx3/8NPT Elbow 10 24182 3/8x84 Hose MF
3 15515 3/8x62 Hose FF 11 13255 1/2x110 Hyd Tube
4 13238 3/4JIC Tube Tee 12 54901 Wing Down Decal
5 13261 3/8x30 Hose FF 13 13234 3/4JICx1/2NPT Coupler Adapter
<] 25603 3/8x75 Hose FF 14 54900 Wing Up Decal
7 15910 3/4J1C Cross 15 13267 3/8x72 Hose MF
8 56539 3/8x50 Hose FF

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 36




WIN

LIFT HYDRA

LICS

13’ MF w/ 9’4" & 11°8" WINGS
Serial Numbers 441250 & Up

ITEM PART NO

QNG PL W =

25603
14851
13238
25602
14644
15910
13239
20465

DESCRIPTION
3/8x75 Hose FF
3/8x42 Hose FF
3/4JI1C Tube Tee
3/8x65 Hose MF
3/8x36 Hose MF
3/4JIC Cross
3/4JIC Hose Union

1/2x48 Hyd Tube (13'MF)

ITEM. PART NO
9 54900
10 54901
11 13234
12 13267
13 13258
14 13264
15 13235
16 25603
17 51229

DESCRIPTION

Wing Up Decal

Wing Down Decal
3/4JICx1/2NPT Coupler Adapter
3/8x72 Hose MF

1/2x60+2 Hyd Tube

3/8x48 Hose MF
3/4JICx3/8NPT Port Elbow
3/8x75 Hose FF

4x30 Cytinder

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




WING LIFT HYDRAULICS
16’ MF w/11’8" Wing

Serial Numbers 441250 & Up /
16

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54540 3/8x89 Hose FF 9 13267 3/8x72 Hose MF
2 13265 3/8x56 Hose FF 10 54901 Wings Down Decal
3 13238 3/4J1C Tube Tee 11 13234 3/4JICx1/2NPT Coupler Adapter
4 51229 4x30 Cylinder 12 54900 Wings Up Decal
5 13268 3/8x78 Hose FF 13 13254 1/2x80 Hyd Tube
6 15910 3/4JIC Tube Cross 14 13258 1/2x60+-2 Hyd Tube
7 13264 3/8x48 Hose MF 15 56539 3/8x50 Hose FF
8 13239 3/4JIC Hose Union 16 13235 3/4J1Cx3/8NPT Port Elbow

QUAD-5 FIELD CULTIVATOR PARTS MANUIAL 74171 11/00 38




ITEM PART NO

1
2
3
4

5

51229
13235
13238
13261
14851
13266
13269

13’ MF & 16’ MF w/9’4" & 11°8" WINGS
Serial Number 441249 & Below

DESCRIPTION

4x30 Cylinder
3/4J1Cx3/8NPT Port Elbow
3/4JIC Tube Tee

3/8x30 Hose FF (13" MF)
3/8x42 Hose FF (16" MF)
3/8x60 Hose MF (13" MF)
3/8x84 Hose MF (16'MF)

ITEM PART NO
6 13239
7 54900
8 13234
e] 54901

10 13482

11 15515

12 165156

13268

78350

DESCRIPTION

3/4JIC Hose Union

Wing Up Decal

3/4JICx1/2NPT Coupler Adapter
Wing Down Decal

3/8x108 Hose FF

3/8x62 Hose FF

3/8x62 Hose FF (13" MF)

3/8x78 Hose FF (16'MF)

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




WING LIFT HYDRAULIC

- w mm - MN W .

11’ MF, 9’4" w/5° OUTER WING

2

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 51235 3-1/2x24 Cylinder 10 . 25595 3/8x26 Hose FF
2 13235 3/4JICx3/8NPT Port Elbow 11 24182 3/8x84 Hose MF
3 13483 3/8x120 Hose FF 12 15910 3/441C Cross
4 13237 3/8Cylinder Port Tee 13 13255 1/2x110 Hyd Tube
4 25602 3/8x65 Hose FF 14 13267 3/8x72 Hose MF
6 14851 3/8x42 Hose FF 15 54901 Wings Down Decal
7 13484 3/8x156 Hose FF 16 13234 Adapter
8 56539 3/8x50 Hose FF 17 54900 Wings Down Decal
9 25603 3/8x75 Hose FF 18 51229 4x30 Cytinder

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/0C 40




WING LIFT HYDRAULICS

13 MF, 9’4" w/3’ OR 5’ OUTER WING
Serial Numbers 441250 & Up

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 13235 3/4JICx3/8NPT Port Elbow 11 13264 3/8x48 Hose MF
2 51229 4x30 Cylinder 12 13239 3/4JIC Hose Union
3 25603 3/8X75 Hose FF 13 13267 3/8x72 Hose MF
4 14851 3/8x42 Hose FF 14 54901 Wings Down Decal
5 13237 3/8 Cylinder Port Tee 15 13234 3/441Cx1/2NPT Coupler Adapter
6 13483 3/8x120 Hose FF 16 54900 Wings Up Decal
7 13484 3/8x156 Hose FF 17 20465 1/2x48 Hyd Tube
8 25603 3/8X75 Hose FF 18 13258 1/2x60+2 Hyd Tube
9 14644 3/8x36 Hose FF 19 25602 3/8x65 Hose FF

10 15910 3/4JIC Cross 20 51235 3-1/2x24 Cylinder

41

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 13/00




WIN

LIFT HYDRAULICS

13’'MF, 118" WING w/3’ OR 5’ OUTER WINGS
Serial Numbers 441250 & Up

1

ITEM PART NO
13235
13262
51229
25603
14851
13237
13483
13484
25603
14644

OO w~N®G T —

—_

DESCRIPTION
3/4JICx3/8NPT Port Elbow
3/8x30 Hose MF
4x30 Cylinder
3/8x75 Hose FF
3/8x42 Hose FF

3/8 Cylinder Port Tee
3/8x120 Hose FF
3/8x156 Hose FF
3/8x75 Hose FF
3/8x36 Hose FF

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

42

ITEM PART NO
11 15010
12 13264
13 13239
14 13267
15 54901
16 13234
17 54900
18 20465
19 13258
20 25602
21 51235

DESCRIPTION
3/4JIC Tube Cross
3/8x48 Hose MF
3/4J1C Hose Union
3/8x72 Hose MF
Wings Down Decal
3/4JICx1/2NPT Coupler Adapter
Wings Up Decal
1/2x48 Hyd Tube
1/2x60+2 Hyd Tube
3/8x65 Hose FF
3-1/2x24 Cylinder




WING LIFT HYDRAULICS

13'MF, 9’4" OR 11’8" WING w/3’ OR 5’ OUTER WING
Serial Numbers 441249 & Below

Sequence Port (2)

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION

1 51235 3-1/2x24 Cylinder 10 13266 3/8x60 Hose MF

2 13235 3/4JICx3/8NPT Port Elbow 11 13239 3/4JIC Hose Union

3 13423 3/8x24 Hose FF 12 54901 Wing Down Decal

4 13483 3/8x120 Hose FF (9'4" Wing) 13 13234 3/4JICx1/2NPT Coupler Adapter
13484 3/8x156 Hose FF (11'8" Wing) 14 54900 Wing Up Decal

5 13264 3/8x48 Hose MF (9'4” Wing) 15 13482 3/8x108 Hose FF
13263 3/8x36 Hose MF (11'8" Wing) 16 51229 4x30 Cylinder

6 15910 3/4J1C Tube Cross 17 13259 3/8x18 Hose MF

7 14850 3/8x18 Hose FF 18 51655 Sequence Valve

8 15515 3/8x62 Hose FF 19 24024 3/4JICx3/40RB Adapter

9 13261 3/8x30 Hose FF 20 13238 3/4JIC Tube Tee

43

QUAD-S FIELO CULTIVATOR PARTS MANUAL 74171 11/00




WING LIFT HYDRA

LICS

16°’MF, 11°8" WING w/3’ OR 5° OUTER WINGS

Serial Numbers 441250 & Up |
1

\

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 13235 3/4JICx3/8NPT Port Elbow 11 13267 3/8x72 Hose MF
2 13262 3/8x30 Hose MF 12 54901 Wings Down Decal
3 24182 3/8x84 Hose MF 13 13234 3/4JICx1/2NPT Coupler Adapter
4 13483 3/8x120 Hose FF : 14 543800 Wings Up Decal
5 56540 3/8x89 Hose FF 15 13254 1/2x80 Hyd Tube
6 13265 3/8x56 Hose FF 16 13258 1/2x60+2 Hyd Tube
7 13268 3/8x78 Hose FF 17 56539 3/8x50 Hose FF
8 15910 3/4JIC Tube Cross 18 51229 4x30 Cyiinder
9 13264 3/8x48 Hose MF 19 51235 3-1/2x24 Cylinder
10 13239 3/4JIC Hose Union ' 20 25603 3/8x75 Hose FF
21 13237 3/8 Cylinder Port Tee

QUAD-S FIELD CULTIVATOR PARTS MANUAL 74171 11/00 44




WING LIFT HYDRAULICS

16’MF, 11°8" WING w/3’ OR 5’ OUTER WING

Serial Numbers 441249 & Below
Sequence Port (2)

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION

1 51235 3-1/2x24 Cylinder 12 13239 3/4JIC Hose Union

2 13235 3/4ICx3/8NPT Port Elbow 13 54901 Wing Down Decal

3 13423 3/8x24 Hose FF 14 13234 3/4JICx1/2NPT Coupler Adapter

4 13484 3/8x156 Hose FF 15 54900 Wing Up Decal

5 13260 3/8x24 Hose MF 16 13482 3/8x108 Hose FF

6 13264 3/8x48 Hose MF 17 51229 4x30 Cylinder

7 15910 3/4JIC Tube Cross 18 16515 3/8x62 Hose FF

8 14850 3/8x18 Hose FF 19 51655 Sequence Valve

9 13268 3/8x78 Hose FF 20 24024 3/4JiCx3/40RB Adapter
10 14851 3/8x42 Hose FF 21 13238 3/4JIC Tube Tee
11 13269 3/8x84 Hose MF

45

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




FOR 3’ & 5 OUTER WINGS
PRESSURE PORT (1)
13 14
TANK PORT (3) 12 1
2
1

10

SEQUENCE
PORT (2)

78450A

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 25591 3/4JICx3/4JIC Swivel 8 88362 3/8 Lock Washer
2 24004 3/4JICx3/40RB Adapter 9 88103 3/8NC Nut
3 56538 1/2x3-1/4 U-Hyd Tube 10 24024 3/4JICx3/40RB Union
4 13238 3/4JiC Tube Tee " 51655 Sequence Valve
5 88531 3/8NCx3 GR5 Bolt 12 56537 1/2x5-1/8 U-Hyd Tube
6 56536 Manifold Block Mount 13 25580 3/4JICx3/40RB Elbow
7 56535 Manifold Biock 14 56534 3/41Cx3/40RBx3/4JIC Tee

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 46




ITEM PART NO

—
QU LN U N~WN—

11
12

13262
13236
42579
13263
13239
13258
14850
13238
42580
13681
42721
15113

DESCRIPTION

3/8x30 Hose MF
3/4JICx1/2NPT Port Eibow
4x8 Top Bypass Cylinder
3/8x36 Hose MF

3/41C Hose Union
1/2x60+2 Hyd Tube
3/8x18 Hose FF

3/41JC Tube Tee

4x9.3 Top Bypass Cylinder
1-1/2IN Cylinder Lock Channe!
1/4x5 Spring Lock Pin
1-1/2 Stop Collar

ITEM PART NO

13

14
15
16
17
18
19
20
21

13287
15811

15811

13266
13269
13255
13267
54902
13234
549083

78432A

DESCRIPTION

1/2x38 Hyd Tube (7' Wing)
1/2x65 Hyd Tube (9'4” Wing)
1/2x65 Hyd Tube

3/8x60 Hose MF

3/8x84 Hose MF

1/2x110 Hyd Tube

3/8x72 Hose MF

Main Up Decal
3/4JICx1/2NPT Coupler Adapter
3/8x72 Hose MF

QUAD-S FIELD CULTIVATOR PARTS MANUAL 74171 11/00




13’ MAIN FRAME - 7’ & 9’4" WINGS
Serial Numbers 441250 & up

\ 78432

18
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 13262 3/8x30 Hose MF 12 13239 3/4JIC Union
2 13236 3/4JICx1/2NPT Port Elbow 13 21037 1/2x72 Hyd Tube
3 42579 4x8 Top Bypass Cylinder 14 13258 1/2x60+-2 Hyd Tube
4 13263 3/8x36 Hose MF 15 13239 3/4JIC Union
5 13264 3/8x48 Hose MF 16 13267 3/8x72 Hose MF
6 20464 1/2x48+2 Hyd Tube 17 54902 Main Up Decal
7 13238 3/4JIC Tube Tee 18 13234 3/4JICx1/2NPT Coupler Adapter
8 13681 1-1/2IN Cylinder Lock Channel 19 54903 Main Down Decal
9 42721 1/4x5 Spring Lock Pin 20 20465 1/2x48 Hyd Tube
10 42580 4x9.3 Top Bypass Cylinder 21 13259 3/8x18 Hose MF
11 13287 1/2x38 Hyd Tube (7' Wing) 22 15113 1-1/2 Stop Collar
15811 1/2x65 Hyd Tube (2’4" Wing}

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 48




DEPTH CONTROL HYDRAULICS

13’ MAIN FRAME, 7’ & 9’4" WINGS
Serial Numbers 441249 & Below

15

21

;/ -
\\ 78311

50 19
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 42579 4x8 Top Bypass Cylinder 12 42580 4x9.3 Top Bypass Cylinder
2 13265 3/8x56 Hose FF 13 42579 4x8 Top Bypass Cylinder
3 15113 1-1/2" Stop Collar 15 13482 3/8x108 Hose FF
4 13681 1-1/2" Cylinder Lock Channel 16 13267 3/8x72 Hose MF (9'4” Wing)
5 42471 1/4x5 Spring Lock Pin 13264 3/8x48 Hose MF (7' Wing)
6 42480 4x9.3 Top Bypass Cylinder 17 13263 3/8x36 Hose MF
7 15515 3/8x62 Hose FF 18 13482 3/8x108 Hose FF
8 13238 3/4JIC Tube Tee 19 54903 Main Down Decal
9 15515 3/8x62 Hose FF 20 13234 3/441Cx1/2NPT Coupler Adapter
10 13267 3/8x72 Hose MF (9'4” Wing) 21 54902 Main Up Decal
13264 3/8x48 Hose MF (7" Wing) 22 13239 3/4JI1C Hose Union
11 13236 3/4J4ICx3/8NPT Port Elbow

49

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




DEPTH CONTROL HYDRAULICS

13’ & 16’ MF - 11’8" WINGS
Serial Numbers 441250 & up

ITEM PART NO
13262
13236
42579
13263
13264
20464
13258
13238
13681
42721
42580
13238

SO Wwh -

_
- O W~

DESCRIPTION

3/8x30 Hose MF
3/4J1Cx1/2NPT Port Elbow
4x8 Top Bypass Cylinder
3/8x36 Hose MF
3/8x48 Hose MF
1/2x48+2 Hyd Tube (13
1/2x60+2 Hyd Tube (16’
3/4J1C Tube Tee

1-1/2" Cylinder Lock Channel
1/4x5 Spring Lock Pin

4x9.3 Top Bypass Cylinder
1/2NPTx3/4JIC Port Elbow

v

MF)
MF)

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO
i2 15699
13 13239
14 13258
15 13267
16 54902
17 13234
18 54903
19 20465
13254
20 13259
21 21037
15699
22 15113

78432

DESCRIPTION

1/2x86 Hyd Tube

3/4JIC Hose Union
1/2x60+2 Hyd Tube
3/8x72 Hose MF

Main Up Decal
3/41Cx1/2NPT Coupier Adapter
Main Down Decal
1/2x48Hyd Tube (13'MF)
1/2x80 Hyd Tube (16'MF)
3/8x18 Hose (MF)

1/2x72 Hyd Tube (13'MF)
1/2x86 Hyd Tube (16'MF)
1-1/2 Stop Collar




ITEM PART NO
1 42579
2 13265
3 15113
4 13681
5 42721
6 42580
7 158515

13268

8 13238
9 15515
13268

10 13482

DESCRIPTION

4x8 Top Bypass Cylinder
3/8x56 Hose FF

1-1/2" Stop Collar

1-1/2" Cylinder Lock Coallar
1/4x5 Spring Lock Pin
4x3.3 Top Bypass Cylinder
3/8x62 Hose FF (13'MF)
3/8x78 Hose FF (16'MF)
3/4JIC Tube Tee

3/8x62 Hose FF

3/8x78 Hose FF (16'MF)
3/8x108 Hose FF

13’ & 16’ MAIN FRAME, 11’8" WINGS
Serial Numbers 441249 & Below

ITEM PART NO
11 13236
12 42580
13 13239
14 13265
15 42579
16 13482
13483
17 13263
18 54903
19 13234
20 549802

51

Y 1

78348

DESCRIPTION
3/4JICx3/8NPT Port Elbow
4x9.3 Top Bypass Cylinder
3/4JIC Hose Union

3/8x56 Hose FF

4x8 Top Bypass Cylinder
3/8x108 Hose FF (13'MF)
3/8x120 Hose FF (16'MF)
3/8x36 Hose MF

Main Down Decal
3/41Cx1/2NPT Coupler Adapter
Main Up Decal g

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO
42579
42573
14824
42577
42576
12286
13851
88362
88553
13569

OO ~NOOCTHA WN =

DESCRIPTION

4x8 Top Bypass Cylinder
4x8 Cylinder Tube Assy TBP
Piston Lock Nut

Piston

End Gland

4" Cylinder Snap Ring
Stop Plate 4x8

3/8Lock Washer
3/8NCx1-1/2 GRS Bolt
4x8 Cylinder Rod

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

52

ITEM PART NO
10 13570
11 14822
12 62404
13 42484
14 88706
15 88387
16 15113
17 42664
14806
14537

DESCRIPTION

Stop Collar Screw Stop

Cylinder Yoke

Cylinder Pin

Cylinder Lock Pin

Set Screw 5/16NCx5/16

Thumb Screw 3/8NCx3/4

Stop Collar 1-1/2

Seal Kit (Series #PX-Alf)

Seal Kit (Series #PB-10,000 & Up)
Seal Kit (Series #PB-10,000 & Below)




ITEM PART NO

©O~NOo U A~ N -

42580
42574
14824
42577
42576
12286
13851

88362
88553
16221

B
%
O
w
]
O
O
vy
3
>
()]
(7))
(V)
D
-
(]
wn
O
Im
R0
(72}
=,

DESCRIPTION

4x9.3 Top Bypass Cylinder
4x9.3 Cylinder Tube Assy TBP
Piston Lock Nut

Piston

End Gland

4” Cylinder Snap Ring
Stop Plate 4x8
3/8Lock Washer
3/8NCx1-1/2 GRS Bolt
4x9.3 Cylinder Rod

ITEM PART NO
10 13570
11 14822
12 62404
13 42484
14 88706
15 88387
16 15113
17 42664
14906

53

DESCRIPTION

Stop Collar Screw Stop
Cylinder Yoke

Cylinder Pin

Cylinder Lock Pin

Set Screw 5/16NCx5/16
Thumb Screw 3/8NCx3/4
Stop Coflar 1-1/2

Seal Kit (Series #PX-All)
Seal Kit (Series #PE- All)

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




7B718A

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION

51235 3-1/2x24 Standard 8 88190 1/4NCx1/2 Bolt
1 55697 3-1/2x24 Cylinder Tube Assembly 9 12302 Cylinder Rod Assembly
2 88706 Set Screw 5/16NCx5/16 10 42484 Cylinder Lock Pin
3 14824 Piston Lock Nut 11 42472 Cylinder Pin
4 12299 Cylinder Piston 12 51211 Seal Kit (Series#RF - All)
5 51207 3-1/2 Cylinder Gland 14905 Seal Kit (Series#0-10,000 & Up)
6 12293 3-1/2 Cylinder Snap Ring
7 88855 1/4 Flat Washer

QUAD-§ FIELD CULTIVATOR PARTS MANUAL 74171 11/00 54




ITEM PART NO

O WN =

51229
2096t
88706
14824
12282
42576
12286

4x30 STANDARD Series KA & Series RD

DESCRIPTION

4x30 Standard

4x30 Cylinder Tube Assembly
Set Screw 5/16NCx5/16
Piston Lock Nut

Cylinder Piston

End Gland

4" Cylinder Snap Ring

78716A

ITEM PART NO DESCRIPTION

7 88278 5/16 Flat Washer
8 88566 3/8NCx3/4 GRS Bolt
9 20963 4x30 Cylinder Rod Assembly
10 42484 Cylinder Lock Pin
11 42473 Cylinder Pin
12 14907 Seal Kit (Series # KA-All)
51212 Seal Kit (Series # RD-All)

55

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




C-SHANK ASSEMBLY

ITEM PART NO
53405

20570

11540

20569
88501
22463
53408
11511
5 11509

A WON =

BESCRIPTION

Edge Formed FC Shank Assy
(Includes items 1, 3-6 & 9-17}
FC Shank Assembly (4")
(Includes ltems 1, 3-6 & 9-17)
Spring Plug Assembly
(Includes ltems 9-10 & 13}
Shank to Frame Bracket
5/8NCx4x4-1/4 U-Bolt

3/4NF Lock Nut

Edge Formed FC Shank {Shown)
FC Shank

Shank Holder Assembly

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO
6 88304
7 88129
8 88126
9 11397

10 11510

t1 20837

12 88294

13 11398

14 23153

15 15579

16 88129

17 88126

56

DESCRIPTION
1/2NF Lock Nut

5/8 Lock Washer
5/8NC Nut

Spring Handle
Spring

1/2NFx3 GRS Bolt
5/8NCx2 GR5 Balt
Spring Plug
1/2NCx2 GR5 Bolt
Shank Carriage Bolt
5/8NC Lock Washer
5/8NC Nut

78230




ITEM PART NO

SHW N =

a

53406

DESCRIPTION

Hi-Torqu Edge Formed FC
Shank Assy

(Inctudes items 1, 3-6 & 9-17)
Hi-Torque FC Shank Assy
(Inctudes items 1, 3-6 & 9-17)
Spring Plug Assembly
{Includes ltems 9-10 & 13)
Hi-Torque Spring Bracket
5/8NCx4x4-1/4 U-Boit

Cone Base Nylon Lock Nut
Edge Formed Shank {Shown)
FC Shank

Shank Holder Assembly

ITEM PART NO
6 88304
7 88129
8 88126
9 11397

10 11510

11 20637

12 88294

13 11398

14 23153

15 15679

16 88129

17 88126

57

DESCRIPTION
1/2NF Lock Nut

5/8 Lock Washer
5/8NC Nut

Spring Handle
Spring

1/2NFx3 GRS Bolt
5/8NCx2 GRS Boit
Spring Plug
1/2NCx2 GRS5 Bolt
Shank Carriage Bolt
5/8NC Lock Washer

5/8NC Nut

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PART NO
55658

11540

22047
88501
22463
55655
21535
22051
88363
88129

BN =

~N o ¢

DESCRIPTION

Twin Spring Edge Formed FC
Shank Assy

(Includes ltems 1, 3-6 & 9-17)
Spring Plug Assembly
{Includes lterns 9-10 & 13}
Twin Spring Bracket
5/8NCx4x4-1/4 U-Bolt

3/4NC Lock Nut

HD Edge Formed Shank (Shown)
HD Shank

Shank Holder Assembly
1/2NC Lock Nut

5/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PART NO
8 88126
9 11397

10 11510

11 88574

12 88294

13 11398

14 23153

15 22933

16 88129

17 88126

18 41452

77912

DESCRIPTION
5/8NC Nut

Spring Handle
Spring

1/2NCx5-1/2 GRS Bolt
5/8NCx2 GRS Bolt
Spring Plug

1/2NCx2 GRS Bolt
3/4NFx4-1/2 GR5 Bolt
5/8NC Lock Washer
5/8NC Nut

Centering Washer




SHOVELS & SPIKES

)
7
77905
8
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
14685 HK 7/16x1-1/2 FC Shovel Kit 3 19802 7" High Crown Shovel
(25} (Ref. ltems1, 7-8 Contains HDW 19803 98" High Crown Shovel
for 25 Shovels) 15221 9" Dura-Crown Shovel (924)
16339 FC Shovel Extension Kit 21488 7" Low Crown Shovel (924)
(Ref ltems 1-2, 4-5 & 7-8 Kit Contains 21489 9” Low Crown Shovel (924)
HDW for 4 Shovels) 21490 10" Low Crown Shovel (924}
1 88599 Plow Bolt 7/16NCx1-1/2 GRS 21431 12" Low Crown Shovel (924}
88632 Plow Bolt 7/16NCx1-3/4 GRS 21492 10" High Crown FC Shovel
(Repair Head) 21493 12" High Crown FC Shovet
2 88464 Plow Bolt 7/16NCx2-1/4 GRS 41638 4" Sweep (41 ) S-Shank
’ 41639 7" Sweep (41 ) S-Shank
41640 9" Sweep {41} S-Shank
4 88392 7/16NCx1-1/2 Bolt
5 41575 FC Shovel Extension
6 11952 2" Reversible Spike
7 88152 7/16 Fiat Washer
8 88344 7/16NC Nut

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




AN\

13
14
15
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
41233 Hub & Spindle Assembly 7 41232 1-3/4 Spindle
(Includes Items 1-7 & 10-15) 8 88313 1/2NFx3 GRS Bolt
1 11381 Dust Cap 9 88304 1/2NF Lock Nut
2 88301 3/16x1-1/2 Cotter Pin 10 11378 Inner Bearig Cone
3 10344 Outer Bearing Cup 11 11379 inner Bearing Cup
4 30405 6 Bolt Hub w/cups 12 88142 1/2NFx1 90 Wheel Bolt
(Includes items 3, 5 & 11) 13 10345 Outer Bearing Cone
5 88263 1/8NPT Grease Fitting i4 16094 7/8 Spindle Washer
6 26121 Wear Sleeve & Seal Kit 15 88340 7/8NF Slotted Nut
25585 Triple Lip Seal (1.62ID)
25586 Wear Sleeve
76333 Assembly Instructions

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 60




ITEM PART NO

H W N -

> O

14131

11381
88301
10344
24097

88263
58546

DESCRIPTION

2" Hub & Spindle Assembly
(Includes ltems 1-7 & 10-15)
Dust Cap

3/16x1-1/2 Cotter Pin

Quter Bearing Cup

2” Pressed Hub

{Includes ltems 3, 5 & 11}
1/8NPT Grease Fitting
Grease Seal

1
™~ 12
ITEM PART NO
7 14251
8 88429
9 88304
10 14248
11 14249
12 88142
13 10345
14 16094
15 88340
61

N
X
c
(3 )
Ro
wn
9
e
O
-
Tt

10 77836

DESCRIPTION

2" Spindle

1/2NFx3-1/4 GRS Bolt
1/2NF Lock Nut

Inner Bearig Cone
Inner Bearing Cup
1/2NFx1 90 Wheel Boit
Outer Bearing Cone
7/8 Spindle Washer
7/8NF Slotted Nut

QUAD-S FIELD CULTIVATOR PARTS MANUAL 74171 11/00




10
\
4
1 1
10 \ 78476
\\/6% 2\\
12 8
9
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 54733 Grease Seal N 7 47907 9/16NFx1-1/2 90 Wheel Bolt
2 88263 1/8NPT Grease Fitting 8 54713 4" Spindle Bushing
3 54714 1-1/2 DIAX18.5 Spindle {Serial # 441249 & Below)
(Serial # 441249 & Below) 62400 20Dx6 Sealed Spindle Tube
58204 1-1/2 DIAx22 Spindile (Serial # 441250 & Above)
(Serial # 441250 & Above) 9 55150 Spindle Lock
4 54731 Bear!ng Cone 10 88299 1NF Siotted Nut
5 16082 Bearing Cup 11 88133 3/16x2 Cotter Pin
6 62389 Hub w/Cups (Includes ltem 5) 12 12456 0-Ring (Req. w/62400)

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 62




@

Oa

9-5/ 8" SPINDLETUBE

\__V,
78470
ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 42082 1-1/2NF Jam Nut 8 61832 Left Walker Assembly (Wing)
2 54599 Bearing Bushing 1-3/41Dx2-1/40Dx11/16 61834 Right Walker Assembly (Wing)
(Serial # 441249 & Below) 9 88304 1/2NF Lock Nut
62296 Walker Bearing Bushing 10 88429 1/2NFx3-1/4 GRS Bolt
(Serial # 441250 & Up)
3 26120 Seal
4 88528 1/8NPT Grease Fitting
5 12104 Bearing Cup
6 16277 Tandem Pin
7 12103 Bearing Cone

63

QUAD-5 FIELD CULTIVATOR PARYS MANUAL 74171 11/00




6
9.5/8"SPINDLETUBE
\ g
-
\\\,_// )
T8470A
iTEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION
1 42082 1-1/2NF Jam Nut 8 61832 HD Left Walker Assy (Main Frame)
2 54599 Bearing Bushing 1-3/4IDx2-1/40Dx11/16 61834 HD Right Walker Assy (Main Frame)
(Serial # 441249 & Below) 9 88304 1/2NF Lock Nut
62296 Walker Bearing Bushing 10 88429 1/2NFx3-1/4 GRS Bolt
(Serial # 441250 & Up)
3 26120 Seal
4 88528 1/8NPT Grease Fitting
5 12104 Bearing Cup
6 16277 Tandem Pin
7 12103 Bearing Cone

QUAD-S FIELD CULTIVATOR PARTS MANUAL 741T1 11/00 64




ITEM PART NO

DO ON =

56800
88939
56808
58281
18843
15940

DESCRIPTION

HD Aux Hitch Tube Assy (Right)
3/4NCx5-1/2 GRS Bolt

Tongue Mount

Hitch Mount

Hinged Tongue Assembly
Spring

78487

10

ITEM PART NO DESCRIPTION

7
8
9
10
11
12

65

88101
88294
58284
88503
88126
88129

1/4x2-1/2 Cotter Pin
5/8NCx2 GRS Bolt
Pin Assembly
5/8NCx4x4-1/2 U-Bolt
5/8NC Nut

5/8 Lock Washer

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




AUXILIARY HITCHES

New Style 5-Bar Quad-5

ITEM PART NO DESCRIPTION

48952 (B) 3420 & 3450 Auxiliary Hitch
{Solid Tongue)

48953 (B) 3420 & 3450 Auxiliary Hitch
{Hinged Tongue)

56772 (A) Auxiliary Hitch
{Straight Tongue)

56773 (A) Auxiliary Hitch

{(Hinged Tongue)

(B) Indicates this part used only on Quad-5’s
with serial No.’s below 441249

(A) Indicates this part used only on Quad-5’s
with serial No.’s above 441250

Unmarked parts are used on both imple-
ments.

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00 66

ITEM PART NO
1 15918
2 18443
3 88294
4 88130
5 88110
6 48943
7 56777

56778
8 48949
9 88290

10 88501

1! 18436
12 88295

13 21497
14 15922
15 15940
16 88101
17 88129
18 88126

Old Style bolted Quad-5 Main Frame

78464

DESCRIPTION

Straight Tongue Assembly
Hinged Tongue Assembly
5/8NCx2 GR5 Bolt

3/4 Lock Washer

3/4NC Nut

Auxiliary Hitch Frame Assembly
Right Pole Strap (Shown}{A)
Left Pale Strap (A)

Pole Strap (B)

3/4NCx2 GR8 Bolt
5/8NCx4x4-1/2 U-Bolt
Angle Clamp

5/8NCx6 GRS Bolt

Spacer Tube

Pin Assembly

Spring

1/4x2-1/2 Cotter Pin

5/8 Lock Washer

5/8NC Nut




ITEM PART NO

1

bW

58800
55773
88475
88104
88303

DESCRIPTION
Scraper Blade - 18"
Scraper Blade - 16"
1/2x1-1/2 GRS Bolt
1/2NC Nut

1/2 Lock Washer

GAUGE WHEEL SCRAPER

ITEM PART NO DESCRIPTION

5 40915 Scraper Bar

6 88517 1/2NCx1-3/4 GRS Bolt
7 88303 1/2 Lock Washer

8 88104 1/2NC Nut

67

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




SCRAPERS

ITEM PART NO
40915
88277
88845
61837
88294

(oINS B \V

DESCRIPTION

Scraper Bar

5/8 Flat Washer

5/8NC Top Lock Nut
5/8DIAx13-1/2" Scraper Bar
5/8NCx2 GR5 bolt

QUAD-§ FIELD CULTIVATOR PARTS MANUAL 74171 11/00 68

78887




POINT DEPTH CONTROL

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION

1 51977 Depth Setting Tube (787) 16 14850 3/8x18 Hyd Hose FF

2 51946 Anchor Tube (74") 17 13266 3/8x60 Hyd Hose FF

3 88395 5/8NCx5 GRS Bolt 18 15515 3/8x62 Hyd Hose FF

4 62433 Angle 19 62429 Bracket

5 54821 Bushing (1-5/80Dx3-1/2) 20 51976 Adjustment Knob

6 54820 Bushing (1"0Dx3-5/8) 21 51981 1/2NPTx3/4JIC Adapter

7 88277 5/8 Flat Washer 22 51975 Depth Controt Valve

8 18280 ' 5/16NCx1-1/2 Tube Clamp 23 89004 5/16NCx2-1/2 GRS Bolt

9 88515 3/8NCx4x3-3/4 U-Bolt 24 51978 Depth Control Decal
10 56911 Depth Control Bracket 25 51941 Guide
11 13238 3/4-16NF JIC Tube Tee 26 88479 5/16NCx1-1/2 GRS Bolt
12 24024 3/4JICx3/40RB Adapter 27 88604 3/4NCx2 GRS Bolt
13 62390 Pressure Reducing Valve 28 13236 3/4Jlcx1/2NPT Elbow
14 62437 3/4J1Cx9/160RB Hyd Elbow 29 19650 2" Axle Cap
15 24004 3/40RBx3/4J1C Adapter

69

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




ITEM PARTNO
41345
33906
64585
64596
64660
64661
88172

[ NN 6) I - € I AV

DESCRIPTION
SMV Kit {Includes ttems 1, 6, 8-12)
Tie Wrap
LH Dual Lamp
RH Dual Lamp
Light Mount Plate
Row Crop Flat Wire Harness
1/4NC Nut

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

ITEM PARTNO
7 88203
8 88262
9 30651

10 41359
11 88203
12 88261

70

DESCRIPTION
1/4NCx1 Bolt
1/4 Lock Washer
SMV Emblem
SMV Bracket
1/4NCx1 Bolt
1/4 Flat Washer




* Hevar walk o stamd In the
/ pathof the winge.
= Gompletely lowsr wings
bwtwrs performing sereice or
g adiuniments.
“ Fullvre 1a do 30 wik rmeut i
Sorious injury o destn,

kot B

AVOID INJURY AND/OR

S L

FAILURE TO
INSTRUCTION:

]
IN PERSONAL INJURY AND/OR
EQUIPMENT DAMAGE,

+Just befors and during = Belore lowering the wings
operation be mire no ona is lor the fest ime, maks suiw
on or around the  the ewtire system hawbeen
FOLLOW THESE implement. chargedwith ol
S MAY RESULT eBafore aclivating the o With wings down mways
hydraulle system, cheok install  hydrautic
8 hosesz tar proper channal lockis} lfor
eonnsctions. transporting.

EQUIPMENT DAMAGE:

eThis cylinder has an Integral

restricting orifice and must be

repiaced with an identical

cylinder. ann

[$)]

/9

rd

/7

BY-PASS THIS END f

8
ADJUST SCREW /

g o oV . V- ¥ JYIAVS

SIVFD EVENLY

=== WIL-RICH QUADS i========

#+Just before and during

FAILURE TO FOLLOW THESE INSTRUCTIONS
MAY RESULT IN PERSONAL INJURY AND/OR

operation be sure no
one is an or around the

eBefore activating the
hydraulic system, check
hoses for proper

eBefore lowering the wings
for the first time, make sure
the entire system has been

+With wings down always |
install hydraulic cylinder |
channel lock(s) for |i

s

10

e

‘f\ A DANGER « Never walk or «Completely lower the

» Fallure to do so will | ASSEMBLE SO

L i i i DECAL IS5 READ
m -i-.- I STAND 1(EILME£SH AT ALL ziat::v:l?n;h:. patn :::\?izet:)er':;?u;:'e‘;z:mg :r?jflxtorl:l‘ea?:"o:f FROM THE
: e
/ 11 /1 2 /1 3 / 14
# 15 16
| WINGS UP | | WINGSDOWN | | MAINUP || MAIN DOWN |
: WINGS UP | ; WINGSDOWN | | MAIN UP ‘ MAIN nowu% \ /
| WINGS UP | { WINGSDOWN | | MAINUP | ; MAIN DOWN |
| WINGS UP i WINGSDOWN | | MAIN UP | | MAIN DOWN
i WINGS UP ; | WINGSBOWN | | MAINUP | | MAIN DOWN .
} WINGS UP l WINGSDOWN | | MAINUP | | MAIN DOWN |
ITEM PART NO DESCRIPTION ITEM PARTNO DESCRIPTION
74156 Q5 Operators 6 41345 SMV Kit
74157 Q5 Assembly Instructions 7 20339 Bypass Decal
74169 5Bar Q5 Operators Manual 8 20119 Screw Stop Adjustment Decai
74170 5Bar Q5 Assembly tnstructions 9 53334 Caution Decal
1 Wil-Rich Decals 10 41508 Wing Lock Danger Decal
64402 3/4x5 WR Decal i 54800 Wings Up Decal
64403 1-1/8x7-3/8 WR Decal 12 54801 Wings Down Decal
64404 1-3/4x11-5/8 WR Decal 13 54902 Main Up Decal
2 49163 Danger Decal 14 54903 Main Down Decal
3 49165 Caution Decal 156 22372 Amber Reflector
4 20121 Integral Restrictor Decal 16 22371 Red Reflector
5 54899 Quad-5 Decal Kit

71

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




lrmsdAaw
IHHINIGA
Symbols
10176 Shim 3, 4, 5, 6, 7, 14, 15, 16, 17, 18, 19
10236 15x6 Wheel Rim ... 22, 23
10344 OQuter Bearing Cup ...vveevvceiiiciicnnnes 60, 61
10345 Outer Bearing Cone ..., 60, 61
10399 AXIE CAP oot
........ 3, 4,5, 6, 7, 14, 15, 16, 17, 18, 19
10498 15x8 Wheel Rim .......cocceeee. 3, 4,5,6,7,9,
............. 14, 15, 16, 17, 18 26, 27, 28, 29
11364 Clevis Hitch ..., 8, 9, 10
11378 InnerBearig Cone .......cccccvvvieccmricecnnnnene. 60
11379 InnerBearing Cup .ccooeeeeeeiieeee e, 60
11381 Dust Cap ..veeeevieciiiiee e 60, 61
11397 Spring Handle ...l 56, 57, 58
11398 Spring PlUg e 56, 57, 58
11509 Shank Holder Assembly ..o 56
11510 SpPring coecovvveerevennnireerr e 56, 57, 58
11511 FC Shank ...iccciviiiciieeenrcreeiite e 56
11540 Spring Plug Assembly ............... 56, 57, 58
11638 1-1/4NCx6-1/2 GR5 Hitch Bolt ......... 8,9,10
11952 2" Reversible Spike .......cccovieveeiivrciinnenns 59
12103 Bearing Cone .....ccovvcvveeeeiiinrnrncnnneenn. 63, 64
12104 Bearing CUp .o 63, 64
12282 Cylinder Piston ... 55
12286 4" Cylinder Snap Ring ................ 52, 53, 55
12293 3-1/2 Cylinder Snap RiNG ....cccvveeeeeniniinnne 54
12299 Cylinder Piston ..o 54
12302 Cylinder Rod Assembly ...l 54
12376 Bushing (.781iDx1-1/40Dx.625) 4, 5,6,7
12456 O-RiING .ooviiverriciciien e 62
12724 Hose Bracket ........ccocoeieeeieen, v ————— 10
13142 95015 Wheel Assembly ... 22, 23
13215 Tube Clamp ........ 3, 4,6,8, 9, 14, 16, 18
13234 3/4JICx1/2NPT Coupler Adapter...................
B H, B, B3, BB/, 4, 42 43 44, 45, 47, 48, 49,
50, 51
13234 Adapter .....ooovveivvecieicirii e 40
13235 3/4JICx3/8NPT Port Elbow . 33, 34, 35, 36,

37, 38, 39, 40, 41, 42, 43, 44,45

13236 3/4JICx1/2NPT Port Elbow . 47, 48, 49, 50,
51,69

13237 3/8 Cylinder Port Tee ............ 40, 41, 42, 44

13238 3/4JIC TUBE TR ...t

33, 34, 35, 36, 37, 38, 39, 43, 45, 46, 47,
48, 49, 50, 51,69

13239

132398
13254
13255
13258

13259

3/4J1C Hose UNnion....c.oooeeeeiirieeeceeeen,
34, 35, 37, 38, 39, 41, 42, 43, 44, 45, 47,
49, 50, 51

3/4JIC Union e 48
1/2x80 Hyd Tube  ..ocooevirnnin. 38, 44, 50
1/2x110 Hyd Tube ................ 33, 36, 40, 47
1/2x60+2 Hyd Tube ..o
............ 34, 37, 38, 41, 42, 44, 47, 48, 50
3/8X18 HOSE e 50

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

72

13259 3/8x18 Hose MF ..o 43, 48

13260 3/8X24 HOSE MIF oo nveiesneerens 45
13261 3/8x30 Hose FF ........c..eu.... 35,36, 39, 43
13262 3/8x30 Hose MF ........... 42, 44, 47, 48, 50

13263 3/8x36 Hose MF .... 43, 47, 48, 49, 50, 51
13264 3/8x48 Hose MF ................ e
34, 37, 38, 41, 42, 43, 44, 45, 48, 49, 50

13265 3/8x56 Hose FF  ...ccooeeeene.. 38, 44, 49, 51
13266 3/8x60 Hose MF .................. 39, 43, 47,69
13267 3/BXT2HOSEMF oo

33, 34, 36, 37, 38, 40, 41, 42, 44, 47, 48, 49, 50
13268 3/8x78 Hose FF ............38, 38, 44, 45, 51

13269 3/8x84 Hose MF ..o, 39, 45, 47
13270 Pole Tube Bracket .. 3, 4, 6, 8, 14, 16, 18
13287 1/2x38 Hyd Tube ..coeeviivieeeee e, 47, 48

13482 3/8x108 Hose FF ... 35, 39, 43, 45, 49, 51
13483 3/8x120 Hose FF .... 40, 41, 42, 43, 44, 51

13484 3/8x156 Hose FF .......... 40, 41, 42, 43, 45
13569 4x8 Cylinder Rod ..cooviviveiiviiicccriecnnns 52
13570 Stop Collar Screw StOp ...evvevevvrninennees 52, 53
13580 3/8x96 Hose MF ..o, 33
13681 1-1/2” Cylinder Lock Channel ..........47, 48,

...................................................... 49, 50,51
13851 Stop Plate 4X8 .cccvvvvviceeeeieee e 52, 53
14131 2" Hub & Spindle Assembly ........cccccernnns 61
14248 InnerBearig Cone ....cccvveeiceviveinienie s 61
14249 InnerBearing Cup ooovveeevrcice e 61
14251 2" 5pindle  .coevireveriei e 61
14537 Seal Kit ... e 52
14644 3/8x36 Hose FF ..., 37,41, 42
14685 HK 7/16x1-1/2 FC Shovel Kit ... 59
14822 Cylinder YoKe ...cccooveeiiiveeinieniceanns 52, 53
14824 Piston Lock Nut ..........ceoe. 52, 53, 54, 55
14850 3/8x18 Hose FF ................... 43, 45, 47,69
14851 3/8x42 Hose FF 34, 37, 39, 40, 41, 42, 45
14905 Seal Kit ..o 54
14906 Seal Kit ..o, 52, 53
14907 Seal Kit ..oooeiiceeeee e e 55
15113 1-1/2 Stop Collar .47, 48, 49, 50, 51, 52, 53
15221 9" Dura-Crown Shovel (924) ......ccocoovveeeee 59

15485 Top Adjustment Assembly ................. 22, 23
15515 3/8x62 Hose FF ..o,

.................... 35, 36, 39, 43, 45, 49, 51,69
15543 Base Plate ......ccocveeveviennnnn.. 3, 14, 16, 18
15579 Shank Carriage Bolt ......cococovviveennnne, 56, 57
15698 1/2x86 Hyd Tube ..o, 50
15811 1/2x65 Hyd Tube ..occooriiriee, 47, 48
15910 1/2x110Hyd Tube ....ccoeveeee 36, 37, 38,

................................ 40, 41, 42, 43, 44, 45
15918 Straight Tongue Assembly ..........o.coeee. 66
15822 PinAssembly ... 66
15940 SPriNg oo 65, 66
15995 3/8x24 Hose MF i 35
16009 Collar .oooviioeiieieiicciirreee s 26, 27
16082 Bearing Cup ..oocceveeiiiceeeee e e 62
16094 7/8 Spindle Washer ........cccccveeeeeens 60, 61
16221 4x9.3 Cylinder Rod ... 53
16277 TandemPin ..., 63, 64
16287 95Lx15 Tubeless Tire ......ocooeeoveveeicveereeerenans

................................ 22, 23, 26, 27, 28, 29




16287

16290

16339
18214
18236
18237
18280
18436
18443
18843
19650
19802
19803
20119
20121
20339
20464
20465
20569
20570
20637
20961
20963
21037
21488
21489
21490
21491
21492
21493
21497
21535

20NA7

YAV ¥

22051
22371
22372
22463
22463
22933
23030
23153
24024
24097
24182
24415
24459
24569
25580
25585
25586
25591
25595
25596
25602
25603
26120
26121
26774

..................................

951 x15 Wheel Assembly ........ 3, 4, 5, 6, 7,
...... 14, 15, 16, 17, 18, 19,26, 27, 28, 29
FC Shovel Extension Kit ...........cccceeeiiie 59
1-1/4NCx6-1/2 GR5 Hitch Bolt ................. 10
Dual Cast Hitch .....cccoevveceirieen 8, 9,10
Cast Hifch ...covvee e 8, 9, 10
5/16NCx1-1/2 Tube Clamp  ......cccvcnriiennn. 69
Angle Clamp ..o 66
Hinged Tongue Assembly .........ccceeeeeeinns 66
Hinged Tongue Assembly .........ccccovvniienn. 65
2" AXle Cap v 69
7" High Crown Shovel ......ccvniiiniine 59
9” High Crown Shovel .....ccccooccveveeenn. 59
Screw Stop Adjustment Decal .................. 71
Iintegral Restrictor Decal ..........coocovieneen, 71
Bypass Decal .....cccccooveeieiivinciiciniiiieninen. 71
1/2x48+2 Hyd Tube  ....cccovvviviiiiinine 48, 50
1/2x48 Hyd Tube 34, 37, 41, 42, 48,50
Shank to Frame Bracket .......ccccccoccivnie 56
FC Shank Assembly (4") ...c..ccoovviiviinanne. 56
1/2NFx3 GR5 Bolt .o 56, 57
4x30 Cylinder Tube Assembly .................. 55
4x30 Cylinder Rod Assembly ................... 55
1/2x72 Hyd Tube  ...occoeeriiiiine, 48, 50
7" Low Crown Shovel (924) ........ccooveeene. 59
9” Low Crown Shovel (924) ..o 59
10" Low Crown Shovel (924) ......ccccoceeeee. 59
12" Low Crown Shovel (924) ..................59
10" High Crown FC Shovel ........ccceeeee, 59
12" High Crown FC Shovel ..........cccooeeee 59
Spacer TUDE  ..cvvecviiinreecie e 66
FC Shank ..o 57,58
Twin Spring Bracket .......ccccoveeniiieiennnn... 58
Shank Holder Assembly ....cociimviieiiinnnnee 58
Red Reflector ....ooovvveviceiies 12, 71
Amber Reflector ... 12, 71
3/4NC Lock NUt i 58
3/ANF Lock NUt ....oeoiiiiireenneeeeeecnnne 56
3/4ANFx4-1/2 GR5 BOlt  ..ooeviieiiicvienieie, 58
Hairpin Cotter 2.69" ...ccccociiiiiiiiiinens 7, 10
1/2NCx2 GR5 Bolt  ....cocovvveneeee 56, 57, 58
3/4JICx3/40RB Adapter ...... 43, 45,46, 69
2" Pressed Hub ..o, 61
3/8x84 Hose MF ..., 36, 40, 44
Jack e 8,9, 10
Safety Chain ..., 8, 9, 10
3/8x80 Hose FF e 33
3/4JICx3/40RB EIbOW ...ooccvviieiiiieeeeeas 46
Triple Lip Seal (1.62ID) .......ooeeeriirniciiene 60
Wear SIBBVE ..o 60
3/4JICxB/4JIC SWivel ..cooovvevecerieviiee, 46
3/8x26 Hose FF ... 36, 40
3/8x32 HOsE FF e 33
3/8x65 Hose FF ............. 33, 37,40, 41, 42
3/8x75 Hose FF 34, 36, 37, 40, 41,42, 44
Seal i 63, 64
Wear Sleeve & Seal Kit  .......ooiiviiiiiiienee 60
Gauge WheelLeg ..ccccocvveiiciinnnnn. 22, 23

26815

26817

27050
30405
30651
30784

33096
33906
40915
41232
41233
41345
41359
41452
41508
41575
41638
41639
41640
41891
41892
42082
42471
42472
42473
42480
42484

42484
42573
42574
42876
42577
42579

42580

42664
42721
46714
47907
47926
48512
48514
48518
48519
48520
48521
48522
48523
48536
48537
48943
48949
48952
48953
49024

8” Saddle Stub ...vveeee e,
14, 15, 16, 17, 18, 19, 20, 21, 22, 23, 25
Backmg Plate .................................................
14, 15, 16, 17, 18, 19, 20, 21, 22, 23, 25
Shank Holder Assembly ......ccoeveiiins 57
6 Boit Hub w/cups ..... SO 60
SMV Emblem .....ccoceeiircieiins 30, 31, 70
Valve Stem ....... 22, 23,3, 5, 6, 7, 14, 16
.............. 4,15, 17, 18, 19, 26, 27, 28, 29
Nylon Tie Wrap ..ol 30, 31
TIEWKapD i, 70
Scraper Bar .....covieiniiiiiiiii, 67, 68
1-3/4 Spindle ..o 60
1-3/4 Hub & Spindle ......cceeenueiens 22, 23,60
SMV Kt e, 30, 31, 70, 71
SMV Bracket ...ccoooovevieieieeeeen, 30, 31, 70
Centering Washer ...........ccccvavvvieeciinenns 58
Wing Lock Danger Decal .......c.ccccuvvvennnenn. 71
FC Shovel Extension .........ccccooccivvnninn. . 59
4" Sweep (41) S-Shank ...cccovvvvvierenenne 59
7" Sweep (41 ) S-Shank .......cccovvvnnins 59
9" Sweep (41 ) S-Shank ......corvverereieeccncs 59
Hi-Torque Spring Bracket .........ccccoeeinuiicn. 57
Hi-Torque FC Shank ASSY ...c.ccvvvvvveienncenn. 57
1-1/2NF Jam Nut ..o 63, 64
1/4x5 Spring Lock Pin oo, 49
Cylinder Pin oo 54
Cylinder Pin oo 55
4x9.3 Top Bypass Cylinder ........cccoeeeeenne 49
Cylinder LOCK Pin ...
5, 6, 7, 14, 15, 17, 18, 52, 53, 54, 55
Cylinder Lock Pin ..o e 29
4x8 Cylinder Tube Assy TBP ..., 52
4x9.3 Cylmder Tube Assy TBP e, 53
End Gland ... crveereereneeen: 52, 53, B5
PIStON e 52, 53
4x8 Top Bypass Cylinder ........ooceeveeviiiiiiiciiens
................................ 47, 48, 49, 50, 51, 52
4x9.3 Top Bypass Cylinder .....cocvviinnnenn.
........................ 6,7,47, 48, 49, 50, 51, 53
Seal Kit e 52, 53
1/4x5 Spring Lock Pin .......... 47. 48, 50, 51
15x10 Wheel Rim ..o 4
9/16NFx1-1/2 90 Wheel Bolt ................... 62
Cone Base Nylon Lock Nut ............cccee 57
3411 Wing Rest ..o 31
3450 Wing Best .o, 31
Left Wing Lift Assembly ......covevevveeens 15, 17
Right Wing Lift Assembly ................. 15, 17
Left Wing Lift Assembly .........coccoiiiiins 19
Right Wing Lift Assembly ........ccoevivrinien 19
Wing LIt Link oo 14, 24
Wing Lift Bushing ..o 24
20" Saddle Stub ..o 25
Wing Hinge ............ 14, 15, 16, 17, 18, 19
Augxiliary Hitch Frame Assembly .............. 66
Pole Strap ....cocooiiiee 66
(B) 3420 & 3450 Auxiliary Hitch ............... 66
(B) 3420 & 3450 Auxiliary Hitch .............. 66
2Ft Rigid Stub e 13




54599

54621

12" Saddle Stub

creeneeeeneeennes 14,15, 16, 17, 18, 19, 22, 25
Danger Decal ........................................... 71
Caution Decal ..ccoeveeiiiciieree e 71
3-1/2 Cylinder Gland .......oveeveviiccieiainnes 54
Seal Kit ..o 54
Seal Kit ..o e e 55
4x30 Cylinder ..o 33
4x30 Cylinder .......covveeeinceieeoronnn. 3, 4, 6,55
34, 35, 36, 37, 38, 39, 40, 41, 42, 43, 44, 45
3-1/2x24 Cylinder 40, 41, 42, 43, 44, 45,54
Right 3’ 5Bar Q5 Wing ......cccviinvinininn, 21
Left 3' 5Bar Q5 Wing ..cooveeerrceicrieeccrreceen 21
Hinge Link ...cccooveiiiiiireceeee, 20, 21
Right AnChor ..o, 21, 23
Left ANChOT  wvvvee e 21, 23
Right Rear Hinge ................. 20, 21, 22, 23
Left Rear Hinge ......c.ccccvvveeee 20, 21, 22, 23
Lift Linkage .c..cccoeecvvereeiiinneen. 20, 21, 22, 23
Right 5’ 5Bar Q5 Wing ....cccovviiccciinicnnen. 23
Left 5 5Bar Q5 WiNG oo 23
Bushing (.782IDx1"0ODx1.06) 20, 21, 22, 23
Shim (16Ga x 2-1/4x 4) ........ 20, 21,22, 23
Lift Linkage ..oocoveeeeciieiiieee e, 22, 23
Sequence Valve ........cccceeeeeie. 43, 45, 46
QuterWing Rest .....oovvvveviiimiiciiniienns 23
Wing Spacer .....ococvvcceeeiicreinennenn 21, 23
GUIAE e 69
Anchor Tube (747} e, 69
Depth Control Valve ........ccccoccieiiienneene.... 69
Adjustment Rod ......cociiiiiiiiii e 69
Depth Setting Tube (78”) ...cccccciiiceviennins 69
Depth Control Decal ... ...69
1/2NPTx3/4JIC Adapter ....cooveeeeiiieccennn. 69
Quer Wmn Rest 21

Caution Decal 71
Edge Formed FC Shank Assy .................
Hi-Torqu Edge Formed FC.........cc.ooiiiiince

Shank ASSY  .evceieiviiiiireenceneecice s 57
Edge Formed FC Shank ................... 56, 57
13FTMain Stub oo 5
Center PUll Bod .o e 5
3/8XBIHOSE FF oo 38
Lower Gauge Arm ..., 27
Lower LINK A cccveeeereececeieee e 29
Top LINK Arm (8"} evrvevvireeercrevereeae 26, 27
Gauge Wheel Mast ..o, 27, 29
Gauge Wheel Pivot .............. 26, 27, 28, 29
Center AXIE ..o 4, 5
7' Floating Wing Stub ... 15
_ Right Q5 Main Axle Assembly ..................... 5
Left Q5 Main Axle Assembly .....c..ccceeeveeen. 5
Pivot Pin s 26, 27, 28, 29
Left Wing Axle Assembly w/Walker ..............
.................................................... 15, 17, 19
Right 5Bar Q5 Wing Axle w/o Walker ...........
.................................................... 15, 17, 19
Bearing Bushing 1-3/4I1Dx2-1/40Dx11/16 ...
........................................................... 63, 64
Adjust Rod ............. 14, 15, 16, 17, 18, 19

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

74

Mast Support Right .......c.cccoovvvennnnnn. 27, 29
Mast Support Left ........ 29

Tube Pin 4, 5, 6, 7, 14 15 16 17 1'{3 19

4" Spindle BUshing ......ccccceeciieiccccviinnnns 62
1-1/2 DIAX18.5 Spindle .........cveeeevvvveennen. 62
Bearing Cone .....cccccvvvvvevvivee e, 62
Grease Seal ....occovcvciveceieeeee e, 62
Yoke (14" Width) ...cocovveiiiiiiieee, 27,29
Center Adjust Tube  ...ocoveieeieiicicie, 5 7
Left Wing Adjust Tube ................. 15, 17,19
Clevis Adjust Rod  ...ovvveeeceeeee, 4, 5,
....................... 6, 7, 14, 15, 16, 17, 18, 19
Top LINKAIM (8") ..civvvvveerrieeeceineen, 28, 29
Bushing (1"ODx3-5/8) .....cccocvrccreeecrneennnne. 69
Bushing (1-5/80Dx3-1/2)} ..cccvevvvvecereennne.. 69
Spring PiN oo 29
4-1/2" Compression Spring .........c..... 28, 29
Quad-5 Decal Kit .......ccooocemrreiriciieccrees 71
Wing Up Decal ...... 33, 34, 35, 36, 37, 38,
....................... 39, 40, 41, 42, 43, 44,45, 71
Wing Down Decal .... 33, 34, 35, 36, 37, 38,
....................... 39, 40,41,42,43, 44,45, 71
Main Up Decal ....... 47, 48, 49, 50, 51, 71
Main Down Decal .... 47,48, 49, 50, 51, 71
118" Floating Wing Stub  .......ccceeiiieen... 19
16Ft. Main Frame Stub  ......ccccoiivciieninn, 7
16’ Floating Hitch Poie ...cccovvvevvieciiiieennee, 10
Center AXlE ...evvieciecece e 6,7
Front Wing Rest ... 31
Spindle LOCK oo e, 62
Collar oo 28, 29
B/AXA PN e 28, 29
Rifgt Front HINge ...oeevveeiiiicii e 21
Right Front Hinge ...coovvevineecieiecciieeee, 23
Left FrontHinge ..oicviiienniiiineecns 21, 23
HD Edge Formed Shank .........ccocceeeeennneen. 58
Twin Spring Edge Formed FC .................. 58
Gauge Wheel Mast ........cccceeevnvneeennnn, 26, 28
13’ Floating Hitch (130" Long) ......cocveeeene... 9
16’ Floating Hitch (164" Long) ........c.co....... 9
3-1/2x24 Cyiinder Tube Assembly ........... 54
Right 3’ 5Bar Q5 Wing ...cccccveviiiiicicianennns 20
Left 3' 5Bar Q5 WING ..c.ocvvceieeeicieeiiieaeens 20-
Right 3’ 5Bar Q5 Wing ...cccceeevciiiveee 22
Left 3' 8Bar Q5 WiNg ..ooooveemiiiiiiiiiiiiece 22
Right Wing Adjust Tube .. 14, 16, 18
Left Wing Adjust Tube ............... 14, 16, 18
Center Adjust Tube ....occvecvvreieceie 4, 6
WingRest ..o, 20, 22
5Bar Q5 Single Wing Rest ...............c....... 31
FrontHinge ..cooveiviiccii e, 20, 22
ScraperBlade -......ccoocvieciiiieieice 16" 67
Hose Bracket ......coooviicieiiniie s 8,9
2Ft Rigid WING oo 12
3/41Cx3/40RBx3/4JIC Tee ...covvvvienennnnn. 46
Manifold Block ..o 46
Manifold Block Mount ................ 3, 4, 6,46
1/2x5-1/8 U-Hyd Tube ..ooeciiveciriiiiien, 46
1/2x3-1/4 U-Hyd Tube ......ccccevvvvveieieeeen. 46
3/8x50 Hose FF ... 36, 38, 40, 44




56540
56772

WS T

56773
56777
56778
56800
56808
56876

56877

56886
56887

56888
56889
56911
56996
56997
56998
56999
57906
57907
57908
57918
57919
57920
57921
57980
57981
58203
58204
58281

58284
58546

W T

58800
61236
61237
61377
61378
61384
61385
61386
61744
61745
61746
61747
61832
61834
61837
61839
61841
61842
61842

61843
61844

61845
62296

3/8x89 Hose FF  ....ocovveiiinniiciecin, 44 62389
(A) Auxiliary Hitch s 66 62390
(A) Auxiliary Hitch ....oocoivviniinieriias 66 62400
Right Pole Strap ......c...ccovvviininniinienn, 66 62404
Left Pole Strap ceooceevrencrcrecneiereienenne 66 62429
HD Aux Hitch Tube Assy ......ccociiciieeen. 65 62433
Tongue Mount ..o 65 62437
Right 5Bar Q5 Wing Axle w/o Walker ........... 62804
.................................................... 14, 16, 18 62805
Left 5BAr Q5 Wing Axle w/o Walker ............. 64019
.................................................... 14, 16, 18 64402
Left 5BAr Q5 Wing Axle w/o Walker 15,17,19 64403
Right Wing Axle Assembly w/Walker ........... 64404
.................................................... 15, 17, 19 64595
Right Q5 Main AXIe ...ooeeiieeriiiie s 57 64596
Left Q5 Main Axte ....ooovveeeiiieiiieeiieereee 57 64660
Depth Control Bracket ..........ccccoiiniiiiees 69 64661
13’ 5Bar Q5 Main Frame ..o 4 66277
16’ 5Bar Q5 Main Frame ... 6 66294
Right 7' 5Bar Q5 Wing ....cccoeeeeiienes 14, 15 66309
Left 7 5Bar Q5 WIiNg cccooeeeeeiieeeeeas 14,15 66310
31x13.50 8 Ply Tire @ssy ..ccooooccvvivciccecene 4 66313
BI1X13.50 BPIY TIre oo eceree e 4 66314
Valve Assembly  .ooooiiieiii e 4 66315
Right 9’4" 5Bar Q5 WiNg ....covcevvnirnncns 16 66965
Left 94" 5Bar Q5 Wing ....cccccevveemrinccnenns 16 66970
Right 9'4” 5Bar Q5 Wing .......cccccciencnnne 18 88101
Left 94" 5BarQ5Wing .....cccovviccnnnnnn, 18 88103
Right 9’4" 5Bar Q5 Wing ........cccoceeeienene 19 88104
Left 4" 5Bar Q5 Wing ...ccooceevieenienn 19 88110
YoKe (18"} v 26, 28 88126
1-1/2 DIAX22 Spindle ...cocoovciiviiiirins 62 88129
Hitch Mount ..o, 65 88129
Pin Assembly ..o, 65 88130
Grease Seal ..o 61 88131
ScraperBlade - 18" .....ivveiiiiiiereeee, 67 88133
13’ 5Bar Q5 Wing Rest ..., 31 88142
16’ 5Bar Q5 Wing Rest ... 31 88152
Left HD 5BQ5 Main Axle (Red) ............ 4, 6 88172
Right HD 5BQ5 Main Axle (Red) ........... 4, 6 88190
Lower LInK Arm  ...ooireeiiiiieeccce e 28 88196
Left 8" Lower LinNK Arm .....oooviiiicncniiinn, 26 88203
Right 8" Lower Link Arm ..., 26 88261
Left Wing Lift Assembly .................... 14, 16 88262
Right Wing Lift Assembly ......ccccce..... 14, 16 88263
Left Wing Lift Assembly ..c.ccoooiiiiiinnnen. 18
Right Wing Lift Assembly ..o 18 88264
HD Left Walker ASSY ...o.ccceovviveiier e 64 88272
HD Right Walker ASsy .....coiviiiiiiiiiiiines 64 88277
5/8D1Ax13-1/2" Scraper Bar .................... 68 88278
Left Walker Assembly .....cccocovvvinenvneeennnn, 63 88290
Right Walker Assembly .....veemiiieeiiiennn. 63 88291
Right Main Axle w/Walker 7 88292
Right Wing Axle Assembly w/Walker ............ 12,
................................................ 7,14, 16, 18 88293
Left Wing Axle Assembly w/Waiker ............ 88294
................................................ 7,14, 16, 18 88295
Left HD 5BQ5 Main Axle Assy  .............. 4, 6 88298
Right HD 5BQ5 Main Axle Assy ............ 4, 8 88299
Walker Bearing Bushing .................... 63, 64 75 88301

HUb w/CUPS i, 62
Pressure Reducing Valve ... 69
20Dx6 Sealed Spindle Tube .................... 62
Cylibder Pin  .ccooveeeee e 52,53
Bracket ...ooooiiiieiiee e 69
ANGIE Lo e 69
3/4JICx9/160RB Hyd Elbow .................... 69
Pin GUIE oo 28
Spring Pin oo 28
Gauge Arm TrURION ...vvveeeecien i 5
3/4x5 WR Decal ..o, 71
1-1/8x7-3/8 WR Decal .c.ccceeerrnnnnnnnnnn 71
1-3/4x11-5/8 WR Decal......cccoveeveevnnnennnns 71
LH Dual Lamp o, 70
RH DualLamp ..o rceeencnenn, 70
Light Mount Plate .......ccccceevevieiierieniinneae 70
Row Crop Flat Wire Harness .........ccce.en.. 70
11" 5BQS5 Main Frame  ....ccoeviivirineniecnnens 3
TUDE e 3
11’ 5BQ5 Main Hitch ..o 8
Center Adjust Rod ..o, 3
11 5BA5 Main Axle .....eeeeeeeeeeeeeeeeeeeee 3
11"Wing Rest .o 30
11 5BQS5 Main Adjust Tube  .....ccocviriinnnenn. 3
13'HD 5BQ5 Main Axle (Red) .................. 6
13'HD 5BQ5 Main Axle (Red) ..o, 4
1/4x2-1/2 Cotter Pin - ..veeeeeeeeeeeeeene, 65, 66
BIBNC NUL e 46
1T2NC Nut e 25, 67
BANC NUL e 66
5/8NC Nut .....ccoeveeeeeee. 56, 57, 58, 65, 66
5/8 Lock Washer ........... 56, 57, 58, 65, 66
5/8NC Lock Washer ................... b6, 57, 58
3/4 Lock Washer ....cccoooeveeviriiieiceiiicn, 66
3/4 Flat Washer ...... 4, 5, 6, 7, 20, 21, 22
3/16x2 Cotter Pin ....cocevvreenes 8, 9, 10, 62
1/2NFx1 90 Wheel Bolt ............. 22, 60, 61
716 Flat Washer ..o, 59
T/ANC NUt oo 70
1/4NCx1/2 Bolt e B4
17 Flat Washer o.eeeeeeivieiiceeee e 24
1/4NCX1 BOlt oo 70
1/4 Flat Washer .....ccoooivvriirieeeeeieeeeeen 70
1/4 Lock Washer ......coooeeeiiiivivvieiinenecnns 70
1/8NPT Grease Fitting ..ccocovvvviveeiiiveeiieieaennes
4.5 6,7, 14, 15, 16, 18, 19, 60, 61, 62

TNCx6 GRS Bolt ...ccoevveeeeee, 20, 21, 23
3/4ANCx4 GR5 Bolt .oooovirire 26, 27
5/8 Flat Washer ......ccoceceiiiicieen, 68, 69
5MB FlatWasher .......cccooooeeiiicieciieee 55
3/4NCx2 GR8 Bolt ......5, 7, 15, 17, 19,66
3/4ANCx3 GR5 Bolt ......ceeeveenneeee 20, 21, 22
5/8NCx3-1/2 GR5 Bolt ...

13,14, 15, 16, 17, 18, 19, 20, 21, 22, 23
3/4NCx6 GR5 Bolt . 14, 15, 16, 18, 26, 28
5/8NCx2 GR5 Bolt ..56, 57, 58, 65, 66,68

5/8NCx6 GR5 Boft ............ 5,7, 27, 29, 66
5/BNCx4 GR5 Boit 12, 14, 16, 18, 20, 22, 31
TNF Slotted NUt ..o, 62
3/16x1-1/2 Cotter Pin......ocvvvvvvvvinnees 60, 61

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




felalnYa W]

88303 1/2 Lock Washer ......ccccccoiiieniiiinnnes 25, 67
88304 1/2

................... 22, 23, 56, 57, 60, 61, 63, 64
88311 5/8NCx2-1/2x3-3/4 U-Bolt .................22, 23

88312 1NCx5 GR5Bolt ..........20, 21, 22, 23, 24

88313 1/2NFx3 GRS Bolt ..ccoovrvienereennn. 22, 23, 60
88340 1-1/4NC Lock Nut ......cccovvvveiicicricieenennn . 10
88340 7/8NF Slotted Nut  .....coeeimiiiiiininns 60, 61
88344 7HABNC NUt ..ooovriieei e 59
88348 INC Lock NUt ..o
..... 14, 15, 16, 17, 18, 19, 20, 21, 22, 23

88350 1-1/4NC Slotted Nut ....ccoovveviecccees 8, 9, 10
88351 1/4NCxX3/4 BOlt  ccovreiiceeceriaeen 30, 31
88362 3/8 Lock Washer ....cvccccrvicnremmmnercrecneens 46
88362 3/8Lock Washer ........ceciecciiicciininns 52, 53
88363 1/2NC LOCK NUt  oeiceiinemreeeee e 58
88385 3/8Ncx4x4-3/4 U-Bolt ..oovvivrveiccceeee 10
88387 Thumb Screw 3/8NCx3/4 .........ccuve. 52, 53
88388 5/8NCx4x3-1/4 U-Bolt ................ 21, 22, 23
88392 7/16NCx1-1/2Bolt ...coreeeireiiciiiiines 59
88393 1NCx2-1/2 GR5Bolt ............ 14, 16, 18, 19
88395 5/8NCx5 GR5BOIt ....covieiriieinenieenn, 69
88339 1NCx3 GR5Bolt ...cccoeceeeeee. 20, 21, 22, 23
88404 3/4NCx2-1/2 GR5 Bolt ...oeeecuneeeees 4,5, 6,7
88427 1-1/4NCx8 GR5Bolt ......coerreiiininnn. 8,9 10
88429 1/2NFx3-1/4 GR5 Bolt ............... 61, 63, 64
88430 1-1/4NC Lock NUt ...oveririee e 3
88447 1NCx3-1/2 GR5Bolt ..o
......................... 14, 15, 16, 17, 18, 19, 24

88453 5/8NCx4x4-1/2 U-Bolt ...cvveenneene. 20, 22
88464 Piow Bolt 7/16NCx2-1/4 GRS ..ooeieeieeeeeens 59
88475 1/2NCx1-1/2 GR5E BOlt .eevvvrieceiee e,
14, 15, 16, 17, 18, 19, 20, 21, 22, 23, 25,67
88479 5/16NCx1-1/2 GR5BOlt ..o 69
88495 7/BNCx2-1/2 GR5 BOlt .iceeveiiveeniniiinns
.................. 3, 6, 7, 14, 15, 16, 17, 18, 19

88501 5/8NCx3-1/2 GRS Bolt .............. 21, 23, 30,
.....31, 56, 57, 5866

88503 5/BNCx3x5-1/4 U-Bolt .......ccoconniiiiiins,

e 20, 21, 22, 28, 27, 29, 31
88503 5/8NCx4x4-1/2 U-Bolt ..o 65
88514 3/BNCx4x3-3/4 U-Bolt ... 4, 86, 8
88515 3/8NCx4x2-3/4 U-Bolt 3, 4, 6, 14,16, 18,69
88517 1/2NCx1-3/4 GR5 Bolt ..., 67
88528 1/8NPT Grease Fitting ......cccceeeeennni. 63, 64
88531 3/BNCx3 GRS BOI ....ocoiicmiiiiiiiiien, 46
88550 1/4NF Grease Fitting ........... 26, 27, 28, 29
88553 3/8NCx1-1/2 GRS Boit ...oovivieeiiiiiri

............... 3, 4, 6, 8, 9, 14, 16, 18, 52, 53
88566 3/8NCx3/4 GRS Bolt ... 55
88574 1/2Ncx5-1/2 GRS Bolt ..o, 58
88582 3/8NCx2-3/4 GRS Bolt ......... 26, 27, 28, 29
88599 Plow Bolt 7/16NCx1-1/2 GR5 ..., 59
88602 1-1/4 Flat Washer ........ 3,5 7,15, 17, 19
88604 3/4NCx2 GR5BOIt ..o, 69
88622 1-1/4NC Jam Nut ...

4,5, 6, 7,8 9, 10, 14, 15, 16, 17, 18, 19

88628 RO PIN oo 28
88632 Plow Bolt 7/16NCx1-3/4 GR5 ................. 59
88648 1/4x1-1/4 RollPin  .....ooccviviiiiniis 28, 29

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00

76

88685

QQA7NR
jele PRV 0/

88738
88778
88845
88855
88939
88004
89069
83075
80134

1-3/8NC Heavy Hex Nut ... 3
Set Screw SMGNCxEM18 ... 52, 53, 54, 55
1" SAE Flat Washer .......cccccoveveevrveieineennn. 28
1/4NF 45 Grease Fitting ...... 26, 27, 28, 29
5/8NC Top Lock NUt ....ooecvvivriiiciiecneen, 68
1/4 Flat Washer ........ooouvveeiveeieeeeeeeeee e 54
3/ANCx5-1/2 GR8 BOlt wevvvvveveeeeeeeee, 65
5/16NCx2-1/2 GR5 Bolt ..oeveeeciiieeee v, 69
3/BNCX5x4 U-Bolt ..ovvneeiieeeicceeines 8,9
TNC Lock NUL e 24
1-1/4NCxX7 GR5 Bolt .ooveeivviiveeeeeeeeeee e, 3




WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give is as follows:

We warrant products sold by us to be in accordance with our published specifications or those speci-
fications agreed to by us in writing at time of sale. Our obligation and liability under this warranty is
expressly limited to repairing, or replacing, at our option, within 12 months after date of retail deliv-
ery, any product not meeting the specifications. We make no other warranty, express or implied and
make no warranty of merchantability or of fitness for any particular purpose. Our obligation under
the warranty shall not include any transportation charges or costs or installation or any liability for
direct, indirect or consequential damage or delay. If requested by us, products or parts for which a
warranty claim is made are to be returned transportation prepaid to our factory. Any improper use,
operation beyond rated capacity, substitution of parts not approved by us, or any alteration or repair
by others in such manner as in our judgment affects the product materially and adversely shall void
this warranty. No employee or representative is authorized to change this warranty in any way or
grant any other warranty.

Wil-Rich reserves the right to make improvement changes on any of our products without notice.

When warranty limited or not applicable: Warranty on hoses, cylinders, hubs, spindles, engines,
valves, pumps or other trade accessories are limited to the warranties made by the respective manu-
factures of these components. Rubber tires and tubes are warranted directly by the respective tire
manufacturer only, and not by Wil-Rich.

Warranty does not apply to any machine or part which has been repaired or altered in any way so as in
the our judgment to affect its reliability, or which has been subject to misuse, negligence or accident.

A Warranty Validation and Delivery Report Form must be filled out and received by Wil-Rich to
ininiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE

1. The warranty form must be returned to Wil-Rich within fifteen (15) working days from the repair
date.

2. Parts returned to Wil-Rich without authorization will be refused. The parts must be retained at the
dealership for ninety (90) days after the claim has been filed. If the Service Department would like to
inspect the parts, a packing ship will be mailed to the dealer. The packing slip must be returned with
the parts. The parts must be returned prepaid within thirty (30) days of receiving authorization. After
the parts are inspected and warranty is verified, credit for the return freight will be issued to the dealer.

3. Parts that wiil be scrapped at the dealership will be inspected by a Wil-Rich Sales Representative,

T2 !

District Saies Manager or Service Representative within the ninety (90} day retaining period.

77

QUAD-5 FIELD CULTIVATOR PARTS MANUAL 74171 11/00




